
./' I ;; 
TELETYPE CORPORATION ' / I < j -

I 
SECTION 573-139-SOOTC ... ) (. r -· --' 

Skokie, Illinois, U.S.A. Issue 2, October 1968 

tl''f/j 
( 28 PERFORATOR, NON-TYPING (LPE) AND TYPING (LTPE) ..---

PARTS 

FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE 

1 Frame Mechanism (Typing Perforator) 2 21 Typing Mechanism 21 
2 Frame Mechanism (Typing Perforator) 3 22 Tape Depressor Mechon;sm n 
3 Frame Mechanism (Non-Typing 23 159364 Modification Kit to Add 

Perforator) 4 Power Drive to Backspace 23 
4 Frame Mechani>rn (Non·-Typing 24 159379 Modification Kit to Add "tid<e 

Perforator) 5 Only" Code Reading Contact> 24 
5 Frome and Motor Mounting Ports 25 160881 Modification Kit to Add Guard 

(Non-Typing Perforator) 6 to Cover Backspace Mechor.i~rr. 14 
6 Main Shaft Mechanism {Typing 26 178917 Modification Kit to Prov ;d,, 

Perforator} 7 Backspace Mechanism for Fully 
7 Main Shaft Mechanism {Non-Typing Perforated Tape and Printing 

Perforator) 8 Between Feed Holes 75 
8 Punch Rear Plate Mechanism 9 27 178918 Modification Kit to Provide 
9 159363 and 172640 Modification Kit Guard for Backspace Mechanism 2.5 

to Add Manual Backspace 9 28 159381 and 159382 Modification Kits 
10 Punch Block Assemblies 10 to Add Aux il iory Timing C en toe r' 26 
1l Punch Front Plate Mechanism l1 29 161340 Modification Kit to Add 
12 Punch Bail Mechanism 12 Manual Interfering letter~ Tap<" 
13 Rotary Positioning Mechanism 13 Feed-Out 27 
14 Rotary Positioning Mechanism 14 30 161341 Modification Kit to Add 

( 15 Axial Positioning Mechanism 15 Solenoid Operation to letien 
16 Axial Positioning Mechanism 16 Feed·-Out 27 
17 Function Box Mechanism 17 31 159360 Modification Kit to Add 
18 Transfer Mechanism 18 Signal Bell Contact (On Upper 
19 Ribbon Feed Mechanism (Early Case "S") 28 

Design) 19 32 162375 Modification Kit to AJd 
20 Ribbon Feed Mechanism (Later "Unshift on Space" 28 

Design) 20 33 Typewheel 29 
Numerical Index 30 

( © 1958 and 1961 by Teletype Corporation. 
All Rights Reserved. 

Printed in U.S. A. Page 1 



SECTION 573-139-SOOTC 

158171 

A'lt~ 
<r;\ l.;>(o~ 152415 

\ II; ~rJ I 

~~\._'V!h~ ~ 

162862 -----

I 
I 
I 
I 
I 

155995 I 

""-@.,J 
I 

~ \ ........_ I I Ul •\\ 1 

I I• 

j--153839 

~-2191 

8330 ~ -(AL~ 1 Jst~ 
17648 ___. ...._~fillS 

I 
~2 

~r--. l 1 .. .__--... 

•J-. ~~·21 9]~ .j 
~~..--3598 

2J9l 
--,_~1658 

t!l·--o--/ @ 
93108 "' 

3603 

CD F.arly Design Parts, 

219~ 

FIGURE 1. FRAME MECHANISM (TYPING PERFORATOR) 

Page 2 

T 

'"'·'\.·· ... 
..... ' 

) 

~~) 



( 

( 

( 

ISS 2, SECTION 5?3-139-SOOTC 

~-------·------·. ~~--" -~ 

3598\2191 125011 ~·219~ l56?G() 

I /Q{156396 ~ · --~ :-·::.J •@ : . i tD~ . -. ' 1- I 

151657 --i --~--- . ft .. ; 156!.!9'1 i 
.--• %717- ',.,, - - - - 1""" I 

219
1 "' 176252 7· __ ·····- I · 

8330/: I 15-3598 
119

'
51 

----- _... , -~ 

~
I 156871 ' 1 

\ /: t~~>-2191 
,' I ® , ,./\, : : -7()02 162350/~-'364.,') r 

156872/ <$> $ / ,r/__,;' ' / ~ ""' 
82392 ~ //' #'""/!/~ ~ // /~ Eorlr D"sign Rocker !loil l 

I ' ' ~-" f _../ 156877 ·-!56876 --·--------

~~/ I 111 ,/ I , / rr,_ v $'---
156399 I ~~~- ,,?\ (P ·f· J7A'o9 I ""! 1 ~' 1-·...f ... -~ 

191. I I I s F' 1' V"" : 125015-® ec 
1

9· I 

156399 : 151632-1 156576 
__ ,~---- \,.._ 

,-,r--._ - - l(i 
151442 .. ·;>" --- -- 192661 I.V 

\ 

125015 / 156900··- .• ----l_ ~ 
I I -

151631 (1,1, 11 J, ' :--d ~----~--c ·; 
I I I:/ r7:tJ - ' ~-. A 192709 -

&.. 2191 \..\7 - : 'l9 .a-' ~-@. I _J I p#) k. - ------
1 -- 160839 ---- 119652 /~ - -- ~-~?95 l 

2191 @~ • ~-J-_ I / 9C5l3 -- ':''<. - -, 

2191 · , 151631 'I ~ 1156412 /~ "J-
2191 . lj. [\, 

: -~""" ---- -ff:1 '"'"' ' ~·~" 159·411 :::..~~~ 159r -J51:k'2lF1 .\ /::-"' 
I \ \.C! &I _ _,./ • . 
L. ----- 156987 ' -\-~ ________ j 

---.. - --. 124177 

151658 195235/, : .- . . ., 

~ 
' r- .. 

1 156990 
E<lriy DeSign (S•'l' Fig. 3 

/124177 : : ·----- 1 \l /
56989 

forlntermedioteDesi:y>) 

&J., I I 159625 -._! 

ln. I 158745 : : I @ ~ ... @) -,-... ~ , ,.,_ / A : 1 -151632 w / @ 
_../ ) ·- (•~-' I\ I 21 ' 0 

156467 ~-- -.-· 'I @- 91 .r 
/ . - -- !o~. : l : ... 156988 \ 

<DJ51246 I i{O(j_fi /:«>.tl I ~c«p-7002 156998 
\ ~ / l ,. .. ~: ~ I : 

<D156465 <D1s1246 "'~tn.: : ~ 

~
lj I :~·;A) I I /.~~J.!_ 

I • •• .1 I I )o • • ~ '\> )' ~ L-·:~ .... / I ,', t // I / l-t 1 : :~ ------ 156465 
I ' ~'t·t / II·'~~~ 

I 
' l i ,,. .: ~ I (/ I : \-l .. /1"'-~-- ------ I "3640 

-.. I Itt I ' !i t ,.., -... "f-. ----{.l'il~$~~---' il'>~ 't~ / -- .. ____ .. , \ 152893 
1 1 '•f-)w·· .. ; !'.,.;:.'\~' ~· ~ · 11-
56366 .>J~::J: L':_ ~_\':Jj'j 1'"" ~/ '()/-fi(q)----~~ 

/
,_,, ... ·~..._ __ /"'-1 :.~) Yi-·1 151246 1"_..~7 · r-·- .. ~v- .........., , ...__ .. ;r-, ~-...,,...,.._ v.· - -- 151246 , ~ 

(Ref. 1598Sl ' lf - ·@. / / 
See Fig. l) ..........., / @, l56403 (Ref. I 54397 

2669 125231 See Fig. 6) 

C0These ports are not required with the later 
design shaft (154397). See Figure 6. 

FIGURE 2. FRAME MECHANISM (TYPING PERFORATOR) 

Page 3 



SECTION 573-!39-800TC 

~"~n 
~'--151362 

19'2661~ 

156576 ' /~ 153239 

(Ref. lJ6412) A 
I ~\ 

... }~ 119648 \ ~ 
~ ~(&"\.Q 

.(_ 156995 

~~---
i 

EARLY DESIGN 
I /-­-- ~--~ 
If 

< ~ 0 -- --- 15699 

Q~· 15699~~-. ~(~~-3598 

I 
...... - /· -2191 

/ / ~ ~0 1569B8 ' 

y () ~/ 
//./ '.@J 6Z,0 

124F7 A }' ' 156989 

219J~}-~ 
!51631 ., q!J" ~. 

0 ' ' / l . Aiiii / -~ '0 
<D 156998' )j io\1 d' / ~ 156990 

156988 --. - ~ //."'.j / / 

/ 
/ 

#.156987 

0156989 ~~-~/ _,/ 0 '- _../• / 
156990 (9 /~- ,/ ~- / 

154242,0'/)~ ( ,/151632 
EARLYDf.SIGN ~· ;-2191 ~"' / '7002 

15962) / 

15~:1:46 ~~/ 159341 

151246 1!J~J 

Pag• 4 

156467 ~ 't'?Y8 
,/"/~ 

/!);- !5 1658 

-~-21 

( 
I 

((
~\ 91 

158745-~ \\/ )\ 
/~ 

/' 

-~.) 

/151631 

' 

--156366 

~ 

)~-3598 

4!543 
0 Port of 159411 Searing A·,,~mbly 

FIGURE 3. FR.AME MECHANISM (NON-TYPING PERFORATOR) 

0} 

.··.···" 
~ 



(' 

( 

( 

ISS 2, SECfiOO'-J sn-139-SOfifC 

/ 

/' _. 

,_153839 
/"'·-... 

/ --
/" 

////' 93356-~\ --;~ 
..... 

Ol-2191 

·-83.10 / ~-- ~/ 
/ ~ 

/ / l538:ly·---f /;)}: / -/ // ~-151629 ///// 2191 ___ ~," -JSBii.: 

~~--160581 

/ 
/ 

/ 
/ 

/ 

/ 8330 Iii) / 
/ - / --- // _____ ... !=~_.,/'/ 76081 / .... / ... -~ - / / 1~356 /// ""- @( 

(Ref. 158169 
See Fig. 3) --: 

··. f'r· 
~-

/ 
/ 

/ 
/ 

/ 
/ 

"--------

/ / 

// / 
/ / 

/ / 

p;._-. __.-"~i:' 
~~~ -~· "' 

_./ // 
/ / 

.... _____ - ~151629/,... ... /· 
- / - - / ---- ...-/ ---.:: 

~:l:oe<f. .. 
···-(·; 

~ .:~:\.-. .. ~L~-) 
-~$s -~-·"' _,/ 

_. ®.'~---2191 
----3598 ___ ,..,.· 

~..,)lA ·7· , •.. 
/ _)__ _.''\..-"'"' . 

-- -""'- ... _ t_'' l.St,!co5 

~/~l"'' .,. 
~ ·••6v1 

~ '-2191 
/ ,7002 

\ 1 
I 
I 
I 
I 
I 

~,;:)P' r; 7 <£> l 

,/--·-1.)6472 

I / 
L..' 

I ~ 
176490 ~ ,_-- .... ~ ~~Vt-ls9-4Z7 
l5I073~·lio743 @(,25011 : 

--- ...... 
IJ '-·!li 1 

• \\ ~.::,_, 51152 : --
156248 

I /I 

,/! 

~/' 

~ 
150048 

~~-~ '"~.(:!'~ 
.~ "' ~~::::;~.1.:-j!.'~' 

k
~ .. ''!»' ';·-' _,.,. ·'"'-~-· 

~~ ;;~ 
",\ ~..._. -~1·9' / ,~., ""~-..[,! ":-o ...• ~, .,_, '\ ~ ";~" 

/ . /" "-~\ 
~/' '-)"' / ~"""' J· -- / ... .. ~ ! 

/ ~ Jll8 ---/ -, ____ ,_')_ ''> 

2!91£ ,./~r· r 6} : 
t:!ftf" /1 ~ It) Q ! 
\;!!9 // ,' ,, : 

ISM / ' , ' ' ' ~)e /--_, __ .,®159472 ; 
--156267 "" / !e' 7002 _.;./ ~ 

("Jj!j 110743------~ 
=--151631 / " . ' 

!39752 -~ -------·L5901, 

/ 
. , I --

I 
I, .. / 

/ I 
/ I 

// I 

/// 1562~ 
/ /,/ ./! // . 

/ 

119,<,52 

--~ 

~ 
/ 

/ 

12~11--:@:) ~/ 
~~ '-t59ttl 'tV""' 110743 

152893 

FIGURE 4. FRAME MECHANISM (NON-TYPING PERFORATOR) 

Pr>ge 5 

' 



SECTION 573-139-SOOTC 

162466 

\t-85422 
@-2669 

®-3438 
I 15303 

~ "~' 
@r6970 

I 

l.. 

153030 

~151631 

@---2191 

~7002 
I 

~
' 

a,:r--176749 

~:~ 
151724 ~151657 
d:J ~-2191 
'0150966 

- _2669~ 
I -- ~ 

~151712 ~5~335:! ~111017 
2191 ~ 176679 

151632-, ~'-o. /""" 

2191-~ I I 
~ I ~~151416 

I 

176686 

,150966 

176689 

2191'-..-..@( 

f#...(g~7002 

151631 

151632-, 

2191-~ 

7002~ 

/ 
/ 

I 

I 
) 

<D122207 Strop Assembly 

FIGURE 5. FRAME AND MOTOR MOUNTING PARTS (NON-TYPING PERFORATOR) 

Page 6 

~, 

) 

· ...• 
';~ 



" 

(' 

( 
r---~ -----~ 

( 

®154398 
_,./ \ 

ISS 2, SECTION s;-3-139-oOOTC 

v-151632 
@-·2191 

(©):~/* 
-~ ('''-y (-:; .......... \ .· ~ -..,_· 
-~ ( ---;r-: ...... __ _ 0154397 

)(-151632 I .,_ 
l /~~"' / 

?--..._/ 
f) 

~--2191 

-- . ~ ~ ·.0:P3-"' ~--~. -~~ 1_ ·-·_r~;r~~l' 
r------
1 

I 
I 

---- -----
~-----~ ·---­ I 

139697_~ --~ 

1to743 I ---­.-- ---- J 
---~- I 

~--~~ I "'1""1 I 

--~--- --
7_ (!} (} {J> {»173200 1 ':"" I "'[''' 

{# Qt?- • / ;;J ' [:" ::~ m c--\i-J ~11 S{ ---~~~- ._ ~ ~ "I\ 
\• m /(~, ? •. ( G ,(/;(2~-g)=~/~~; 

...__/ ' ' ' ~--~-/ ·~ ·;;: l 
160

"' ~0. ~ \ ~0--'/) J • 1 

IS"" I """' I 

---­ ~ 

~-

"'"' . ", ""':/~ I 
I 150013 

1517~ i 
------

150241 

~-

/ 
158184 

--- ·-- -----

\ 

(N) 163016 (49T)t / 
(F) 159886 (49T) j 

~@-.. 1 

/ " 110743 42823 

~-~---­ -------
------ ----- --- _J 

(F) 7002 1154335(N) 

I I ll51630(F) 

--@{@-.~ 
I 

2191 CD E orl; De, ign 

0173.336 Modification Kit to provide 
New Style Shoft. 59795 
(N) Nylon, or used with nylon gear 
(F) Fiber, or used with fiber gear 

FIGURE 6. MAIN SHAFT MECHANISM (TYPING PERFORA;OR) 

Page 7 

' 



SECTION 573-139-SOOTC 

Page 8 

Ill 

, 
" I 

I 
I 

~151632 
..----2191 

1m Q)l56236 

~/ 

~/151631 
~· 2191 ./ 
) 

1 uY 
/ A v 
,1 

' I 
I 
I 
I 
I 

--~~176747 
/ 

(!)162340 

" 
I 
I ' .-

~Q)) 
151632-W 

// ___ _ 
/// ,~------:J--7 

, I --._.. i 
/ 1 1' 1 I I / 

,.., 1 1 1/ (Ref. 158169 
,/ ( A~ 1

1 1..--- See Fig. 3) 
"' I \\ \ I 

," I \..-' ' I I 
/ I / , I I 

- ®154397 ,-" '--< I 1,. _,__ 

// / - ---J ,,.,' ---,, / 

;,""-' ,"' / ,"" 2191_....@ /' ," / 

~ 
,." 162573 ,./ 

/ / / /' 

® 173340 ,.,/~/ / "' ,/,./ /' ,, @i2"' ./ ~' ,"' / 

--------/' ,.;. ·_ fj)173203 /// ~@· ~>/ 
.'>:..J ,' • " .a ,.. // / / , , 

/ , 1" 158177~ /'~ _,/ .,:r 

@ 
/~ / // 

/a: '158186 _,/ ,.,/" \50014 
~. /' ,..~ . 

3640-.___ , "'110743 ,.../' 151736 ~/ ----~~., 
151737--..__..-~ ,/M / \~7--150029 

'f!!l ," /' /' 150841 ,..-,-, 

//_,,.,..... ,.,,"'"," ~ 0 -,"/ ,.,. .... ""t""_,:::---·--
7 .., / / /' / 

/ / / / / 
/" / /' / 

·- ," / /' -2191 ," --- ----, , .... '"' Q",/' ~-150034 ,.. ... ,..... ~ ,../ .... --......... / / / 

,. I ,.. 
,""' .~/' I 

" ,.../ ~ & 158184 (W/6-40 Tapped 
" '-..,.150830 /"' . -l hoi es for gear Mtg ·) 

")' / • , _J ," _.."' • 150000 (W/out Toppeu 150043 /' "' --- holes) 

,/ ~ •~v~• // ~~,, · Il , _ \~~\V. I)~ _J163010 (N) 
,/-/ ~ /// 7002(F)~~ ~ l158185(F) 

</ 150241/ // , ---- , ,---- ~ 
------- / 150044 /'- -;;-~~~-=-' J '2191 ..... .._ ,; - ,, ,, 

-_... ; !., '\. "ii '~, J5,t335 (N) 

(Ref. 158169 
See Fig. 3) 

't, \'---~~--,~~' 15163J(F) 
.-I I "-- ·'., ~-\.\ 

I \ C: I' ,·r 
I ~ -' 

l..\J.,... .. ~,." 

(N) Nylon, or useJ with Nylon aeor 
(F) Fiber, or used with Fiber gear 

Q) Early Design Ports 
(!)173338 Modification Kitto 

Provide Needle Bearings 59795 

FIGURE 7. MAIN SHAFT MECHANISM (NON-TYPING PERFORATOR) 

'''· ' '/' 

N) 

·.·'· ;~ 



( 

( 

(_ 

ISS 2, SECTION 573-139-SOOTC 

151637 

3598 __ @-__@_ \ --~1_9743 
2191.............. ---~:: ~--::-

r--
' -' -·---- : --- ·. 83J0 

-- I ---- ptf! \ "/> .91 _, F - ., >·' 
-- :;9622-- t1 \ !' iSQ~ 21 

-- -- -· .. __;-;) ·. ,, ··---j) --. \..'7 _., I r-r -''"""' L_ w~ 
7002~~_.:\~-~-~ 

12417'// ,i,, 

' " !Si/22 

152893~ 

159560 110743 21~-
~70242 (w/o Insulator) \ / 

170246 (w/lnsulator) 3606~ 
. '4' ®-(0)_ 

156015 ~ __ 156168 I -161108 I ___ - -~_...--/ 

~ :)ee fig. ll) 

--~~ 7002_..// -

l_?~158925 
0/ \~t---/ 

/' 156069--. --- ,..____ 
150020 (>,;o lmulotor~ / 125011-._ Q 

. -~ /700? , 

0/J I / _ _..-2\>1 . ••.. · ·· ii<!<:::('1 
I l 

_.... ·1"16:31 / ----~/ --·- > / \ 

I 'Y"'<) ""' ' 

L -<'! - ----- "'"' - • " • ' "''''J \ 
<.:::ff Q)700£ ·1'15 99B 1 @156089 (w/lnsulotor) -/// 110743------~ 

// ~ 
// .:::.___ 156173-~ 

// ... ___ ....... iJil' 

/ ~'/-;. 
z ---- ------ 156l6~i 

/ '· 
7002 -~ .. @:.~ ~ ,?-, 

@172638 ~ 1/ '<.'D--.. [:',..:,-
•.? 219 ·..:,_)' 

I ®164514 

.(: ... ; ",,~.'JY(J 

--- ~ 
':""Fig. !U) 

125011-----@"/ 

3599-----~"'---110743 \70247/ 
(j)The 156089 ~,Jid(· .;, !r;o;,\;k1tor i!> 

Used when the ~Jn1~ is eq~...,,ipped 

with Code Reorli "9 C 0:-'ltac:t~ 

®159365 Modification Kit to prov;de T<Jf.'€ Guid<· 

{Early De,ign), See 1949°2 Figure l(l hr ' .. o•est Oe;ign 

FIGURE 8. PUNCH REAR PL.<\TE MECHANISM 

- -IW901 

12SOII -_ ~- . 
, -......__IX/ · ..... _ . ---.. ,,. -- 1"""~-------- /-- ....... ~--- c-::·· 

159987 

153817 ~ --- . ------- / - / Qf' 159916 -·-' ; 86J04 --- .ll 

. .,,.. "'-.....(jj/// ~ ~ 
Jd:l49 .. 159909 

1 ,,...,../: / • // 159912--~-l ~/G IP "-~ 
33765 I 1

1 
/ , ' 

-,-::</ I '/ / ~ I / 

~/ -~159910 I // 
w I / 

I / / 

159913----~ 

/ 
/ 

~ 

D 
~ .. :)063 

119648 

I W900 ''-... / ~ 
'· 

P/ \I / 
\ 

I / 

119648 ~ I ////// 

II~ I I// / 

86304 708¥78 v //// ~/ 
/ » 

'1 
I 

!S38 il 
& '\. 

90560-- ----- 11~651 ---~ 159911 _,/ 
~ /~-- . qf'"'- "-110743 A:l/ ~,, 

151073 @yP--.....:.:_ 160674 

----- ----------· 
159363 

Note: 159363 Mod Ko~ lor Chodl"" Tope 
172640 Mod Kit for Fully Perforated Tope 

FIGURE 9, 159363 AND 172640 MODIFICATION KIT TO ADD MANUAL BACKSPACE 

Page 9 



SECTION 573-139-BOOTC 

<119648 

~---
4 }'""' 

$12~-:tl-~0~., 
' 0194993 

156012 
--- ••••• ...------(Ref. 156028 

159656 Punch Block Assembly 
(5 Level, Chodle.s Tape) 

-..{ . See Fig. II) 

,. :-.... 
[=====·--- ~0:::::0- 152893 

. . ' • • 110743 
... 

r 
153267 

Punch Blocks With Spring Retracted Punch Pins 

-1
Note: 

Due to special assembly process, it is recommended 
that Teletype Corporation be contacted to determine 
if port replacement a< repair is possible on this 
portion of the Puncll Block Assembly. 

~--

173770 Punch Block Assembly 
(5 level, Fully Perforated Tape) 

Page 10 

Punch Blocks With Power Retracted Punch Pins 

"'\ "'"' 1107<3 ")"' "'7""1 <D/893 

~ ~~ ~ -- Jl!)~ 
... ~ - ~- / ~ ~ // ~ - ·' "'"'"' // 1J /.. !Dl94993 

/' .,...,.""" 

~ 

" ----
......... 

, .... 
•. / ---156012 

--~.__ •.. -·· --· 

(Ref. 156028 / 
See Fig. II) 

'\ . ._ 
~.-·:~,~---
... · -@ 
: ·' / ~ -- 152893 

t_. ........ ll0743 

0194992 Modification Kit to provide 
Tope Guide.~ecificotion 50,1885 

@Not Part of Punch Block Assemblies 

FIGURE 10. PUNCH BLOCK ASSEMBLIES 

~'~ 

') 

,J 



( 

( 

( 

ISS 2, SECTION 573-139-SOOTC 

162072~3 ''\ 
~- ~!i "-~ 

NOTE: 
For Latest De>iqn See figur<: 10. 

INTERMEDIATE DESIGN PARTS 

15604.0 , 10743 1 152893 ;' 

"""-- I . r,~-w-- ·-J:t~ -
• 

1 5

6o24 -·-..... / ~~'-··i-1" A '-c· -~rr-r-._ _ 
"""' •::~· "' S) ~?. I= - ----c~ 

/ 19652 . ~ \ 
• 1 o I -,. (;,~/ ~ ' 

t JjJ r-------. I 

/ ~ . I -- --- ··-- --.. J. '!'.11 ... ~~ ·--. 
'@ 156061'\ ./ .:§ ', // 151630 

n ' ~-- ' ---·-~-·- ~Ck· "f" ·~"'"I I ~--~~/ 
// ~$)-~~->'il I I ''"'"~ -~ '""'' I 11%AA-~~ ' I I 15605'---~r "' ~ , • 

\\ ~ l5606L ! I 2191 
' -- ---- ___ J I ~ ((-,..~ I 7oo:z 

u ' ' "'"' 
J.Q r~~-::-· 1

s6o?oic!.! I 1 \ I /'"' / / _,. -l 1702~ l (F r) J I ! ' 
C) / ./ I . .~ I . 156055( / ' ' --.,. ' • " 170788 (FP) 93356 !560449 \(~~) I I I I I ·. I . . l){(.t, 

<7021 I , I I .;r• 

r--. __ 
I 

I __j / 102•) 
11:7·--··""/ 

'IV 

2191 

(Ref. 161109ond 2\ ·, I ®.. I I I ! .-;:::."' _,./2191 • ""· ' ' ----~ - r- ' ' .. ' 

1

•6016 See • ' ~;/(,;.»-...,--. I I ~ I I I ' ' / 
' -~ .='w•.-. ' ' 50<0 ' I ~ ""' , •. ---"-~-'' -, 15 \, I ~'--.-:,/ I , I ,-. -·- ~P. 

•• •• ,/ I I ~c·· -~ I i I ' ~ --@,' . I . ' 

·'- . , l. 0 / I I I - .. "'"" ~ .. 9! --- ~--- ~ '~----.Lr•- ' . ---,j__ I I I '"" . 

156008(CJ 7 I I ... , 101107 > - ;~{" ~~.- e' :::-=--- :]· J '®-@, "S-; 5I '~. -~ l6094b sm:;;: r,;; '
560

" ;' ..---J565n -'""'" ~ ~ '• v~- <:;- ~~125011/ ~~--9311/ 
, <>~ / , "" ., L_,.,_""" ~ 

-, . ' ~-~o' ' . '·'9 ---~>--. . ~.' um; . ;oo_.," -'-156045 
119u. --. ' I ~>),.-, '9 

:i598 

, ~----~~~ / (c f,! . ./?.)--)61!,, \ !("1 --- (J. / \i?-1\ 156050 ___ •. ,@ (fffl• ·r~-'""' ~-}:,· 170199 - 7002 

'""'91! t,- ' I ·/ 
-----u \} 1120 1 ~-

1 2 -·- --~ (Ref. 156024 I lk2B 
""" "" ~ s .. Fla. 81 I I I 

, ... """"''' I I tr.:>.!_ i J.: tv 1 '"""""~ 1 1 ~~ ' .. ,.__.,, I ""·-~-' ' I ~ 
I \.7-----~ -~J '"-: ? 2191 

0 '//hen used with the 170778 punch block o"embly the 170779 
feed wheel product>; tope with the feed hole indent punched 
out. The 179274 ft:ed wi.e~l places the indent between the 
feed holes and is identif:ed b7 a block dot on the shank. 

!51630 

r···----·---------·-·--· 

I • ,. • .r.. 

~~ :"'\ /'1 
119648 -... - ... - } / 

Jl(";~~~:i 
:;$-"'?;'~ !59988 "' J 51152 

159990 "' 159989 

OlD STYlf: PARTS 

(C) Chodi<m Tape 
(i'P) Fully Perforated Tape 

FIGURE II. PUNCH FRONT PLATE MECHANISM 

Page 11 



SECTION 573-139-800TC 

Page 12 

156067 

I 
~~ 
~fJ---- 172983 

EARlY DESIGN 
(No longer Available 
for Maintenance 
Order 305638) 

. Retracted Punch Pins) 119650 162763 (For Sprmg ted Punch Pins) J I 194162 (For Power Retrac 
I I 12835\7156162 156093 156058 

\ I ~~ I I 1,_ 

@ @@_~: ----
119652 """' - ' \ I 150923 /-- / ~-~ 

/ / A ,. . 
/ / / 3i\ @ ./ ,/ /' 359S 2191 ,•:•:\ \lv 0 t,;'j /' @ ~-<' // I / .<Y '' 1('9--,, • / ", / .... ~> It < / / 

(' ., 1196.52 / tl {I' C§J •• 
® @- ___ } ~ < 1 151222 f/ I //./ 

• N. t.:fl 119652 / 

:;·~-~-'If ~ 151222 119652 / 179573 
(Ref. 156024 _! 'T. - I r - I 

See Fig. 8) -' / ·--, • i r '•@-@ 

~ -- ) I 156099--~ 161109 156016~ -@) // /) 1 

i:F..-~ / / 2191 ~~ -f. __ n. ~/ / I -------- / 1.;!!!-- v .. / -- / -..../ / - .. ~ 
3056\ ~\· 156009 150095 /: 1 -----@-@.1!}@ 

/ 15609<4 I : I I \ J:;;v/ 156103 i I 1560/93 3598 

~ I I 125015 r-- \Yi'-.J : 2191 / fA\.~ : I L .... A1iJ ~ / 
@ ~ ~ I ~~-~ 

152893-rt:f \ I (;f;) - ----/ I 156043 110743 \ -®1 
110'"" 'l~S7- I 151073 

1568&4--1 I I I / 0 
/ . . . i 1561•• : w" 

!;; ' "'-"" . . ' 156077 «< - 156165 ErJi ~--..,_~i : 156070 I 1\~ 153839 1 ----Ji i~. ----.,: 1 I {;;)( 

• ~ 0 tf;. •- I : : --~ I 156051 \ ®: ~~\ .. l' ~--~-- : 90361 (l. I 110743 ~ ' \~~r \ ~ (, / 156013 "8330 ~/ -----

csf' \ ~··· 15602< ·---. g -Qf) .J 2191 s .. ,;,, " / "-" 

164513 

FIGURE 12. PUNCH BAIL MECHANISM 

/\' 

.)··· .. 

·~ 



(' 

( 

( 

156874 

I 11 0879 150990 

~ I (\ 110879 150990 /@~"'-~ Ql,,@@r/~ GJ@:l 
125011 ~ /u 

1 

o. to/-·-, v 156266 , 

156264 v 156266 

(Ref. 159861 

See Fig. 1)\ .. , 
..-..... ('/f-\-

156264 

(~--<~::t• 
\ ' I - I ' \ -

\ \t_""->,: ilf r~--
,,"\] ....... ~ t.·'-· /~ ---

\ I~ •/ -
\\.\· ~ I\./ .. : .... ,......_ I 
~ : ~:;.:"t'-"'-: ~ I 

... ~-' ..... v. ' -+ 
'· 

#. -~"--- ••• _. .. _ "-· •t ' 
! ,.~. l' t :I <t;. I 

.. I : ,\ !ii '- I I .,.j I ,,-: "::·1 I ··'""!.·'';": I ,..• I 

- .. J \.)..._..-:._,J,. ..... • .... • <:~/ ~.~· '-'"-
"''-....._ ........ ,,, . ~ ... : ,•' I 

"'''--.Jt'..__~'-···Ji.;.,~ I 
f.""· N 1 ,-,/) -,,..., ... 

3599 

I ;0743 

" ' @ I ~ I 

lS650I 2191 t 

I 1 : 
81:>,~ ~ 

125011 
161444 'F-~-~ 

156291 1;,276 I 
1.56290 

3599 I 110743 

• I • @ 
156

501 
2191 156291 

I I I ,,.,.. : 
I 

125011 

, G. lf;o,a_____ I : 
4rD ~--~: 

I ~-.J 1562n 

161444 

ISS 2, SECTION 573-139-SOOTC 

~~9642 / 156286 r- {j) ' , I 
I - ··- I : I \ --~:--~::.~ ; 159528 \d 
; 159529 I 

l 

159642 

... , 

I - ... 
l 

I 
I 
I 
I 
I ,~ .... ._ , .. II 

I 

I 
I 

-.J 

/_, I I 
3640 

3599 

156492 

I 
: 
0

PjiiJ§ 
151630 

I 
~ 

: 125015 \ 

7002 2191 0·-
\ I 

I 
I 

@ § 
/""f:J 

151631 

--.J 

156287 

--- I 
~ 

(I; I) 16:30 

;}) 7007 

/ I 
(:, v. C:.'('l 

' 

(i) 176489 

<DNew Design Ports, See Figure 1 for Early De,ign 

FIGURE 13. ROTARY POSITIONING MECHANISM 

Page 13 



SECTION 573-139-800TC 

Page 14 

.I·63~ ~~= ~ Early Design Pars, See Modification 
Kit 176138 (50029S) at bottom of page. 

153839--v 
........ 2191 

~~, ~ .56476 
~161524 ~ 

I <i)-163113 227-46 74553 -=~~~~--------------__jl1563~ 156311 

7002~ 152893 

&r::'"""' \ IIOT43 ./' . 

\r @ (!-: ... [fi(i 
(ij 

115122 ._119651 

I 
-----Ail 

151629---~ 21~ ------- -----4 -- -., 

·- /.-}. w ---
---.10-._ '((t)-. __ 

-- ---o --~-~ 
~-.:--(1\]---~ \ 

151442 

~ ;-; 
2191 

2191 
159658"' I 
~ ----

160943 

I 
I 
I 
I 

' :~ 
1 r~ 
: : ---1.56905 

115122 156241 

-- I I ., "' ' : l : 159480 

I I I /_ 
t I I /' 1 I ~· --, ,/ --. 161431 

<D156332 I : t, ·1/ c 
L ---~--'"''''n5 J i '1r_.t/t ~·'- 1595~ 1/, " - - I '7 ~ .... ' s .. F' 

2191 I I ~ ---._ ---- : r. J .t IV' tg. 13) c 
't,...l -- --- 1/!1",•(/:1 .. ,,. -- --. ' . ·:r· 
:: (Ror. 059525 -~ ----- ' ,, .. ,·. I 
' lo. ' '' Hg. 05) : ---.J'. •.' . I 15%59 
I .-............ 1 ""1j -.k I ~ I 151630 I I 11 :-t--- 119653 

' I 
I 

' 

r- : 1.56931 : 1' / 

2191-0 -----~ I l ;
1 -~ • -- , I • /l.o/_H) _ r 151629 . ' ~· -~ I ·S 159 Ill>- / ,,.,.,/ / : 1: ._. ( 536 lf0'- --~ 

..,:? ' ' j.P'j ., Ill 
fjf, I 152893 I I (;;!--· 

(& \. 1 l I I ;_,~ 
/'"' '- ' ' ' 'i I ''' 11 UU ®173777 : : 1 lstr!< l6l /i__j ~ (Rof. 159472 

<DI56869 : ~·-J :\_ /23 IJ:._cy< See Fig. I) 

, ®t73755 I : ~~-o·. 192877 7 : """ - · I 156389 ' . I <D I • . ~- .1.:\ ® 156390 (lj'J2"Thk) 

: ®173978 . . ~·@- '-~.2:.3754 (3/16"Thk)/ 

' o--1.56489 

1 

~1~ 1 ~-119649 161324/ -o-~~--. 
' ./ ~ 15/ ,:,: 3598 

' / '- 7002/ ,. :<1>173981 / ~ ~ . ·C) 835 •• ' ® \ 

"~ 152893 

: /' ®G>,ImBO ®173979 SEE FIG. 30 2191 

... ® 173756 

<Dused when printing on edge of Tope. 
®used when printing between Feed Holes. 
@ 176138 Modification Kit to Provide a 

more Resilient Print Hammer 

FIGURE 14. ROTARY POSITIONING MECHANISM 

' 

1, 

~) 

-~~ 



( 

f 

( 

ISS 2, SECTION 573-l39-800TC 

151152 ~ 1107<43 

/' • 
47024 ~-

/ 

156369 

/ 
/ 

,."' ---
--~ / 

/ ,.. ---
I ," ~ ---: / /-
~,/ / ,• 3599 

125011 // ..- ,/ 

3640 //" 
,.""' 

,/ 
,.' 

/ 

/' 

,/ 

//,/' 151442 
" ;~ 

/ ~ / u 2191 

," 
," 

," / /"' 
/ ,/ fi 7 

/ , ~ 
86774 

(

,/ / / 002 

I /: .,.. 

I ," // I I 
V' / I I 

('I /" : : 
I : r'' /' 159522 I I 

I I A/ I 

:I T : I : ~/' 131016 I 159523 
I I \g.~ 1 
I ... I I 

: ---.J : 
l. I 

-- 159519 : 
l / I 

~
/ ~/~/ 

r" 
I 
I 

( 
... 

I 
I 

--

·--2191 

!~ 

II 
ll. 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

I 
I 
I 

I I 
1: 

--;...~. 
I I 

-1~--
1 I 

I 
I 
I 
I 

I 
I 
I 
I 

~01123! 
_/ //; 

0 /,.-/· 

I 
I 
I 
I 
I 
I 
I 

151442 I I 
I I 
I I 
I .... 
I 

I ,/ 
v" 2191 : --....___. 

J569(l9 ---; I 

156322 i-·:------

--

119649---· 

90599 ~@ 
--....© 

86079 ----® 

r,_ 

156382 -----~ 

90599 ~@ 
.......... ® I 

I 

- •. - -- •. --~56493 ~~ 
159525 ----- - - ._ ~ 

--

3598 

~ .... 
2191 "'-® 

15629~ 

~ 
I 

159597 I 

~; 
~ 

-- : 156322 ··- .. __ ---~1 / -- ' --
1 

156948 1 

-'I 
I 
I 
I .., __ 

l 

' I 
I 
I ., 
I ' 
: 130330 
I 

~
I 

~ ! 156402 j J' . 
156321 ___.... .. ! 1,// 

I I/_,/ / I 

~
/ 156870 $ - / 

/ --i 11513-i i 
- .... ../"" I I ! 

/,. I I I ' 
'-../ I I l 

c\J I . 

--- I 2191 /.I 
3598 

I 
--4 

~~ I ---.--, 

~ : 908 -----------

1 ~"846 -..,-.., 156 
"" -@ ) ' 

,.. / A. / 
t/ ij • 

- -J 

FIGURE 15. AXIAL POSITIONING MECHANISM 

Page 15 

~· 



SECTION 573-139-800TC 

Poge 16 

1614-\0.., lf-119651 

~~ 
: <D304543 

~ 
I 
I 
I 
I 
I 

I 
I 

/) 

.......... 119651 

~'156313 

f''~~ 
~~~·" (Ref. 159523 .--) 

" 
" ," 
// 

•" I 
I 
I 
I 
I 
I 
I 
I 

'"1.56875 G-159643 ~
See Fig. 15) /_,../' 

/119651 • 
®-130696 

.-119651 

f 
/151630/. 

., /2J91/ I ·- : 

I 
I 
I 

,. ......... 2191 
I 
I 
I 

-- ----- I 

-- I 
(Ref. 159535 
See Fig. 13) 

r-----------1 
I 
I 
I 
I 
I 

0 ............ 156265 

156264-~ 

~ 
-.........110879 156264--~ 

156266--~ 

156264-~ 

'-.........110879 
156264--~ 

12.5011 ............. 

·---1107.c3 

!---15687<4 

,, I 
-~ I ~ 

• ~ 11 ............ 1 
I 11 I 

/(Ref. 159525 
See Fig. 15) 

--· 
I 

, .. J:~j 
~<- •'! 

1 II t$ , I II 
-~ ---&.. II ......._,56292 

I --- II 
I ---tJ I 

---,_____ :U , /'1.'' 
-- --,-~ ·t; --- t·· ,._ ,..,·--~---. . ~:' 1::~/· 

i, ....... 
: i l __ 

: (1)......._2191 I 

: 8......._3598 

rnl __ 159404 

V (Ref. 159861 
See Fig. 1) 

/ 
/ 

.r 
/ 

-- 1 
I 
I 
I 
I 

g........._l56278 

,,'!-.........156293 

CD--.......... 161443 

®-12.5011 

·----1107.c3 

·-----3599 

~r ':1, 
• tf 

I 
I 
I 
I 
I l.._. 

2191//~ 
151630 

CD Early Design Parts 

FIGURE 16. AXIAL POSITIONING MECHANISM 

' 

··~ 

) 

.. ···~~ -



f 

( 

( 

ISS 2, SECTION 573-139-SOOTC 

~-~ 
121100 

/ 

152893 114876 A 
\ 909511 ,.; 1 

'eo I I I 
··--- '.,.156268 

156536---a.. .• _~---, 

~---
/ --

/ 
/ 

(l~~-i 
\ 

,, 159516 

~ 

~~;) 
II ~J: 

I , // . ' / 

110743 ~I ' 
ll ( ,-

1; : : 151152 
:· ' : \ 125011 
,o & I 

:: : ,•@ 
' 219! 'I ,' : ' I 

' 
"'' 

151631 :: _: i 364110' : . 159438 

ur @ · , ,. • · 156300 
/ -~~ ' ·~ , • I ' I 

7002 • ~.a 1594n ~!-........ 
"'-@to l, :~· ' /\-112634 ' c' ·f!!l' 

"" , • -1so:no 1 '""""'Ql; 
119649_,____ l59482 : 

: • -:~/,156296 
I ---1 ........ _ 
I -., 

' I 
I 
I 
I 

151152 
\ 125011 

tlt.e I 
.,. / @ 

159460 ' .>0: ~: f//
437 

119651- ; : 1126-34/ -ll ~ : {Iff• , A' I \ (~ --15948) : I 

rooz/ ·"< : ': ' ,· """" ""--- :' 
51152-tit:.. ~-- - -- --. 159476 -~. : : 

110743//@ I --.'59<08 --... 150300 ., 
-- 156 -

' / ' 159.U 
: ~ 15947() I !5l39fl I 

8 

J56Q57 -~-
922 

I 

: ~~cr--t. 
: I ~ 
I 90535 ~ 
: I 

,." /--,.... 
.,. ~ _./ _. --~ 161347 : 2191 

128357 -R~ I : 
""'® , __ i 

I . 

~B~,,,,,_,... 

!28357 rv 
(Ref. 159487 
on this page) 

-~ 
I 

159483 

121100 

(!lei' 15$'::.35 
See Fig. lJ) 

', '\ 
/.

·-p;-·o) 
• l 

I 
j (}' 11· .I ? 

/c • .("it?', 

A 114876 

. \ \90951 

711t~ I' l62Bd.i ·--,. ~':!>...:. / 
V .. "':_.. "116 ,,. 

, • W•' 'IJ 410to-·• JS:'i:l f,l ..... ._ I """ 

1 90951 
11964.9 -- #.;...., --~/~·a 
W /fil"' 1-. 
I ~ {~/ i ,..., . 

!

', I \i-tt_~~ ~ ,('_, ,:t ' '' ,_;;y4?2 
• ; s~e Fig .. 1) 

7002;@ ~ I ~,~ . 

219! ~ 
'" \ 

151631 

l595CJ 
-···--c-- I 
~ ~:..~tliJ 

I 
ll9M9 

FIGURE 17. FUNCTION ilOX MECHANISM 

?<>ge 17 



SECTION 573-139-SOOTC 

Page 18 

f ....... _ ... ____ _ 

I -----

1 -------

1 ---- ... I I 
I I 
I I I I 
I I 
: I 

~ : ·-·-~~~ i 15950< -~ : 

159494 -----~· -.-. ••• • i 
I I 
' I 
I I 159495---~1 

: 

: 0~ : 

---- 1 I 
159504 --® : 

~I I 
,, ... ___ i 

~ : 15 
.. 97- i 
159504--~ 

90052~ 

152887 ~i. 

'
~Jsam 1 

I I 

I ' J 
I ' 
I " l.. / 

..... "'"" I / 
I I (' 
I I I 
1----' I 

159492 ----<f~~ 

159500-._ ~ 

,,.,.._:_<i. ~ 
I 

159489 -----~ 

159496 --------:~ 
159504 -------~ 
159491-----

R:Y
I 

1 
I 
I 

159493--

~
I ---

I 
I 
I 
I 
I 
I 

ti 

I 159498~~ 

~ 
159459 

159504~1 , 

-------J 

159508 
159499 159502 -::---:_!If 

110743~ ~ 

151880~~~ 
I I 

~-@ 

~' ® @-3599 

.. - 1 ~, ~----~ '"'" 1107ol3 151152 ' ~:-------1 t : 0 0 :o .., ____ ::-- ---~ I 

'1: ::: -- -----------J 1

' Itt ~ -----·· .. ___ . ... ------- ' 
/

• .1: ··.. ·····-- ---" II-®§ "V 
159488 7002 ~ ~ lilt@"' 

-@@ ~ 151631 (Ref. 159472 "' 

See Fig. I) 

2191 
151632 

FIGURE 18. TRANSFER MECHANISM 

,~ 

) 

'~ 
~i-



( 

( 

( 

ISS 2, SECTION 573-139-BOOTC 

0162347 

110743 /'.{1 ____ ----/-\~9-4~3-, 
151637 / :1}~~,. i 119649 

125011 /-- -·-- --t!l--r 
(i
/ --- _; ;:. I 

<.- 08330 ----~-·· I : 
- 0)2191 I 

_,.,/ '~-0151630 156433 I 
~'D\62346 : 

I 
I 

156901 119653 156426 156427 I 156414 

\ ~\ I, 
119653 Q,_ ---- Va( f;l_ 

~~t;'l~=~ 
~---- / l/ r-

/ 156426--r-_/ ___ : IIV:~ 
151632 119649 .-!~'~156427 ~-- -..J 

~ 
_.::-·:" • r : 

•• ~~ " l i 
•'tt'"l l -~ ~c t: • ~~·~t. I 

~- ;.6,.~\.•6 tll"•' I 
~-'' \ I 

86283 

) I 

I 
) 156437 

'--
1 

119649 

"''"''~ 
®. 
156428 

\ 
(o) 

15050 7 ' "--._ 156436 

"'I /. 
i -r-----p;". 
i i 
; ' ll%49 I 

--J 

'"1 
I 
I 150327 

/
-\:::.JI((- ~ ./'\',.·"' I 

P. •• -Iii:. ) 
2191 l ... ) --- ___ / 

r··v· 
(Ref. 159535 
See Fig. 13) 

//// 

/ 

--~-'\ ·kl 
I 

1
1!9650 

~--1 

156428 

~/ I 
-- &;·· ----- 'd 

':.;r:~--

150327 119650 

Note: 

J 56442 156«0 'f<)6(,6 

\ 
, I \ ' 

'--y~ I 
For Latest Design Ribbon Feed Mechanism See Figure 20. 

CD154325Modificoliort Kit lo provide 
LPR with Adjustable Ribbon Drive Arm 

FIGURE 19. RIBBON FEED MECHANISM (EARLY DESIGN) 

Page 19 

1 



SECTION 573-139-SOOTC 

Page 20 

Jl9649 

119651 
I 

a--
~@ --

156515"' -~ 
97516...-:-

...--164541 

151880 119653 ---164~5 {!}--: 

, ~0743 _ 'M\G 164539 
@~r~- __. w o ~ 

125802~.- (}--------- ~-

_jCD164543 
. 1®178178 

8330 

ftJ@) 5l / .-151722 
-. r fl(lJ 

- 2191 

i 16084;--- 16~;8~@- __ • 
164525 .,- -- /- :;!-. 
~ -164526 _____ ; •• 

0164535 

I 164964 

110743 /~0 a _ -1:\ :: ~ ~ 
125802 / ~- --' I -

164528 125802 

~>-o~\ /offi 
' tf@· q, 

"-~ \~0~ 
'~-__/ 151737-(i> ~:-'-: --

110743~1®_ ---· ---: 

.c: 

157252 
.'-81731 , • , -. 867;~_@@-

1645ih 1
-84226 

1645<10 //, <i>t64538 
164528 I ~@/_ 

~ 

~' 

, / 

.,,r, 
164964 -=-t 0 -1 ,_/--
~,---

:oQ\ ~ 
rJa¥----> 

-____./ 
,' 

6714 -- 0 - / 80531 

~ (<V}J@ 
" 11o743 ; 
164531 

15
\
880 

®-:~;> / 150327 

<~ @l-119650 

(Ref. 159535 
/ See Fig. 13) 

.,,.--J'i 
"""' ;, r ., /! _, .,... . -~ ... , 

&5823 li 1, 1/ 
I )-

,-# .~_ -dir I' ~ 
~ -,, .). - --/AI. 

•. \:;I 

For Early Design Ribbon Feed Mech:mism See Figure 19. 

(j)Peculior to unih equipped with spring retracted Punch pins 
Q)Peculior to units equipped with power retracted Punch pins 
® 179579 Decalcomania which shows direction of "Ribbon to 

Roller" is available. 

FIGURE 20. RIBBON FEED MECHANISM (LATER DESIGN) 

~~, 

'): 
" 

-~ 



T 

ISS 2, SECTION 573-139-SOOTC 

( 

( 

159997 119651 159994 
f 1 . 111o17 

~ 6'-.. ~ 159995 156243 / 

----~ I f 119650 156252 i// .,92
260 

151152 3640 ·- :::;:: -
I -- (;}} ~--~\ ~ : ~- -~~! 151692 124177 156230 ~ 

--~-.1 --..f?:::l Iii 11 ~ \ \ I 125011 l.l'7-~ I ------ 7002 1 
I --- l 2191 3598 

.. 1.,. ,,.1 ,.., "'"1 _ L_ ., -, -~~~ :_ . \ I 
\ I // / / (Ref. :95235 /@ (/j) - -··tz" -fj J'fl .@ q/ ~~Seef•g. 2) \ ~ @__ ~ r /] • fJ l:il _.. 

r (!R;(. I 2191 3606 !!!'·- -... ""' ,.,.,._5~-- ~13 \ J~ ""!l JJO : ""~ 
3598 1··,, !, '·' / I 

\ 

2191 ~ ... ~.~,,.;,v 1 

" 

7002 156396 r----- ; ,..__ 1 
~ ; / I • . ;-,\ I --- I 
~ 1:\.r I · '-! I ---..J 

(Ref. 159526 ----~·~.:'@. I ~ ; ,·· r-. i 
See Fig. 16) ,.,' ---- : · r : (ll •· ····-1 .... 1 ---....J . r : ... ?" I-::_. "'; --1---- ........ . 

,.. _, i I -r---... ~ 

119651 £.,... ------ ! . · /.)r l ---
\ 

,'// -'" i :);'I 
... , ' 156484 r•~R":- ( · ' 

ffJ"' . ~ ! I 
"" 7002 I I ' ' 

2191 ""' ~ ~.,-
151631 ~~~ 

159654 ~'\_ __ \( ~ 
""- ,)'( @J 

""-', (8 
Jl;)~. 3598 

/~ I// " ~/ 
119651 /' 

90615 

.......__,., ft) -- ft 119651 -
---'i ' ' If!\ I!'· • 

....---~ •--/,~ .• - -- tllilr.l'\ I 3598 / 1 e-~ __ -~ 

"" ""'" \ --- f- ---- 1 
159539 163429 --

153806 

,____ 110879 / 
/' 

/ 

'"-®-156938 

{ FIGURE 21. TYPING MECHANISM 

Page 21 



SECTION 573-139-800TC 

--

Page 22 

®;"" 153537 

',.-::-2191 

------- 4$' . _.-193987 
........ "..... - 0).~ c ... 

-- .... ., / -.. > ~193969 
~ / -- ~ 
/ 1535~; --- - -- - -r----__ .... ~195233 
~ /2191 -- -----.:t:i ~- .../& - " - v- _ __ ----_ 193968 ''(ft)-- 119652 

~ 

, .... 
/ 

-,. 
/ 

.... ..:: .._.., ---=~ -~--151632 

--·-~ 
21£1 I 

2 15163 

r-@-e_«t1 
7002/ I I 

2191 

151722 

125015 

1 2191 151722 

---@-·-~ 

®·--
153239 119648 

I 1 
--~- -(j. __ 

194118-f' 

194117-~r," 
~c;b ~ 

194123-

FIGURE 22. TAPE DEPRESSOR MECHANISM 

~/151880 

......... 110743 

I 

,J 

·~ 

') 

>:~\ ., 



( 

( 

( 

ISS 2, SECTION 573-139-SOOTC 

f-151737 

e--3640 

~I . 1599'/6 ,...,.,_ ~ 

I ~159978 119649/ 
I "'-<DI511S2 " 119648 I u 

152893 f~/~159W/ \ ~-3599 ~--0~34 \ 1
1 

& @{-3640 Jl--_ 4> 

• I lr1' / I ,. '1'193804 c.. ' ' ,' ' -~ -~;..,___ • -159973 I 

/ -- /"' I ' ,.., I / -£i,J::::_____ , '""99" ,... 

2034 .-" / ~ ~-- <iJl -11 /// ' ' . ' 

- / / / : ~2191 I , , ' / ",/' Jl I , 

70878 "'159965 / ~ I ~ ___ 193824 / 'l ' " ' ' 

/ ' /,.........159979 r-- ._ --. ,/' "' , 15997~ t 193822~ I 

' / ' - '- g -'- -'""'"' 
-' -' I @ 

/ ~"'-... ~·~~·;___J""":t: I G -.- --- - ' 

A? \ """' eo.,,J J "'""" / .. -- --~ , ' . ..., _, ···-" ~, 1107<3 / /~"""'5063-/ / ~ --02191 ~ c::---~ 
""3640 / / • ···- ... """""' \.!) / /'- ··- / 11 ..... (;'\ 50 ''"- ' ' --- -~ "'"" IARlY DESIGN / ' -CDI51632 fi 

-156028 / / $,'""'"' ~·'' ' ' 59957 "' 
See Fig. II) fA'(1 , // // ~-I · -~ 151721-<li.J ~A , ·' ~ II ~ ,'' // /': ~ 2191,'-....' ' ' ' ' ~ ' ., 

' t,E) ~ / ' ' -~ N ' 56 BJJO ' ~ ~ / ' ' '/ 1599 159963~ ' ,/ / r.;,_,,.., L• ,· ' -
J ,...,_,"!l , ~/ / '-159954 ' / <0-· _fo "r .,,90~-~ ., / ~ )l ~,/;·))~~~;-::-. -v ;~ "'''-~" '1o -159955 ~~\ ~- 2191 

' ' ' 156740----- // . ~ ~ ............... ~ ~" ~fi ~ 
'' -._,002 /' ' ---------- / . "" ... .,, / --- n, ,,., 151630 /~ ....... 

119649, .... / 176647 "G'O v Q 

t -84575 //-~ 
2034 /·' 

151737 ~~ • 159958 

~' 159959 
110743 

159961 

CDl93825 Backspace Magnet Asse11bly 

EARLY DESIGN 
SPECIFICATION 55345 

FIGURE 23. !59364 MODIFICATION KIT TO ADD POWER DRIVE TO BACKSPACE 

Page 23 

~ 



SECTION 573-139-BOOTC 

Page 24 

~/<Dl51630 

if <D2J91 --g <D7002 o-
<D121245~ 

"'--

<D~,""''}c7 0 <D l63290(;odod" 32(]410 T o•••~ I>) 

~ (Ref. 159472 
See Fig. 4) 

.. L~S\ , ..... ·· ,,, ,, ~ '-" t·''~ .;.) ..... ~ "-~ 
: ~ 0 .• 
I ..... C': I 
' /""' VJ \ ,_, / ' ,... .... ...... ,,... ,~ 

.... / .... , 
// ...... _,, - // .. ~~ ..... _,. 

--- ,/ :_:/1 
----- /// ~:.~ j~ 

700 ' /'•- '~ ~ il~ ;~ 
2 156159 I / I~ " ~ y 15163021~/~i ~~ //~~ <D,.,,. ··, -~:/-E? 

~' -~ I o <;:ftJ 
I - ' 125011 I"' 
I ' <DNOT PART OF 15 152893 
I ' 9379 

~ ,/ SPECIFICATION 5886S 

FIGURE 24. 159379 MODIFICATION KIT TO ADD "MAKE ONLY" CODE READING CONTACTS 

160672~-
::---... 

(Ref. 151630 
See Fig. II) 

~~~"'t-~:1...._ 

iS;,"' ~) 
'/~i'" : :~-":-'\ :: 

2191X............."" , ..• ,) _ _..~:.... : :: 
/ ,.... I It 

161493>..:.:." __.__.;\""<:.-..-,.,! ;l_(Ref. 156028 

// ~· ( \. ) :\ See Fig. 11) 
" i!!JI' • I '· 2,!* 

I 

) 

:t*' ,1))~ I 6067 4 
\ . ! 
' :-.......... \.~1 '-... (Ref. 159957 

See Fig. 23) 

USED ON CHADLESS PERFORATOR 

SPECIFICATION 55345 

FIGURE 2S. 160881 MODIFICATION KIT TO ADD GUARD TO COVER BACKSPACE MECHANISM 

~ 

,, 

'') 

tJ 



('' 

( 

( 

ISS 2, SECTION 573-139-BOOTC 

<Ds6304 
.~ 
1~/ 
I , 

/ 
/ 

CDJ599!3 / 
/ 

/ 

CD178919---......~- (_.... 

_...."' I 

cr : 
CDn9648 ) _, 

-/49420 
\ '-' 

~'"''' 
~--- 2191 / 

CDt78920@ « 
() / " 

r<Y Ci)2191 CDi51637~3640 \~}''\ 178926-~ 

178927 --~~ (: :,~;,~.:;(,.,. (Ref. 156028 

( '*··' ~·1·-'.- See Fig. 11) / 1•(.) :: 
/ \ ,. 

~ ... , .~·-·:~i ~~_,0 ~ '\, ~; \\ ··:: "~~ 
\1 . \1 I '-,_\-:-.J.I ~ ,,, 

CDi7B922 
/ "---~ ................. 

-- 178925 
I / 

~' 0178923 Bellcrank Assembly 

FIGURE 26. 178917 MODIFICATION KIT TO PROVIDE BACKSPACE MECHANISM 
fOR FULLY PERFORATED TAPE AND PRINTING BETWEEN FEED HOLES 

/ 

(Ref. 178921 (Ref. 156028 
on this page)---- /-::>. See Fig. 11) 

~--.--,---~:--:::.. I 
~·.:.. ·.·.·.·.·.·.·.·.·-·.·-~:··:-. 

/ / /: ·.'\ --,;:.: ... : .. - 0~; ~:.~~ ..... ~ ... , ''·'"'~"'.· ........ -... ~· ...... 
1789~31 " : ,...~ \\ :~...:;) • r- ·::"; ·-·--.·.··:·..- __. 

--........... :·~rl' ·,\ .. /'• .·.; ~ .... 

~:~:::<t.~-: c ... _._.J ·-· r~--/<.l ~ Ji 
/ •. ~ ... 

/ ---·-)--< ..... ~\:·-·.-...... ..) ~.r:i: 
,~~::;./ .. ..~ .... ,.. -· ... /;.JI 

/ ... !~".1-...__ 
~- (Ref. 2191 

/ ~ See Fig. I!) 

178932 

/-----­ 178930 
,._ ... ~-",f-

I. ;>_,• ;I 
-;.;)S~ 

(Ref. 151630 
See Fig. 11) 

FIGURE 27. 178918 MODIFICATION KIT TO PROVIDE GUARD FOR BACKSPACE MECHANISM 

Page 25 

l' 



SECTION 573-139-800TC 

152893-~-y 

~
1-3640 

I 

159601/ I 
I 

I 

' ... , __ 

rrl~~,tf.~ ~~ ~ .~ 
I \lf , .. • !:;I 1'!--~--t·'O <> l ®151688 

: iji ~~ t~~ ~ ~~~~-<~-fi . I 
I ~~ \1 §•1£1 f1 liM,:',; ~"Q,f,"'-@."""" : I 1 n~ u ~~- ., I • I 1

1 
159568 : 8

2548
\ ... ~ 159570 ~ u 

\ 

1 

I ·. 19 ~ r-A ~ _ 
1 

( 
1 

""" 1j'"'.,"" .,7, IJ.~-J fl tJ!' -(A· 0 -e\ I / ,.., 
o n \ ((I 0 , -- rJ '$Sr-... 1 

~- (}. ®- 8 
,,... 74727 ,\548 \ \ @ ® 

.0 II I 74727 \ 

• ' 2191 74727 <1732 v 
'il 119M9 
~ I : 159565 I 

-~ ~
,,/ 

3640 ,," ~ • 

--o" 
~" -15957!.1 

151152 I: I "-;I 
119649-~---- ; 2481 

, ' 

2191 

70021 151632 
I I 

-f).,~ 

73611 49084 159578 , , .. ~ ~159580 ~ 1 ~~15657¥lr (" --........ <1lilo....! 'f-"·- ~- 159579 ._~ J ~~-156572 
160998 • ~-159338 • 

0!53799...--f 

,." ----? 
" r' ·' "',/ 

125011-@': I I , : ---~156572 "'•"-fl.~• I I ,' ,..' t ......., .., 1'/'11, ,J 

- • II'V' .. .. '""''' ,/ 151737 r§1 :e> / @-100997 l:'!. _. ·-., .• 
, ~ i .. ,~?, ... J -" ' / =, .,. L~ ... j 

.. ~ 1609 / -.. .... , l \ '·\ f 176490 
.- '6o .- ~ \\_ • ,

1 
- (Re • 

• • • " 119649 ..,.· " ';'J ~ ... fig. ll 

• """"'" 9J ---' 

AJfJ1' 192793 'e:J'-<!>1"•"' 160185 I 
I --­®-~ 
~- 151073 

NOT F.: 
@~ 
\ 

Page 26 

159381 Modification Kit to provide Two Auxiliary 
Timing Contact Pile-ups 

159382 Modification Kit to provide Single Auxiliary 
Timing Contact Pile-up 

SPECIFICATION 58865 

110743 

CDNot Part of 159381 or 159382 Mad;fication Kits 
®Used with only the 159381 Modification Kit 

FIGURE 28. 159381 AND 1S9382 MOOIFICATION KITS TO ADD AUXILIARY TIMING CONTACT 

~, 

.... ) . 
q 

~ '"' 
"\ 



(' 

( 

(. 

ISS 2, SECTION 573-139-SOOTC 

.--__ <>: I 

: / : (Ref. 15986 J516JI I: I ,' I : 
1 I /'<', ·- e •• Fin, I) I' , I I• ~ ~ 

/ I I I I I • _./ 2191 I 1 'r I < 

(i) _.- I ' • • • --::, 

AD.~ -® -~c • 163327, : : : ( ; 1 : 161334 -.. . . . . ~ . . . &> ' " ' ' ' ----1 L . ~ : . ---._Uitl ~: ._._ ....... _,._ 

163327 \ 

3
· ., 1 1561" J ~0., c ~:.;: i ~ 

"" : "-. . ~ ·< ·. . 
151631 ~- ------------.;\:)----· -----!- .. ----

----------- --- ,_ 151722 
-----~-:-_ -- 156152 

--- -------~ 

/ ------- ... _________ .. 

151629 \ 

~ .<&\-' I~- • •• ' • • • _ • • • ll ,-..,,\ 1..,. / / I 

: :: ;· '- : l6T338 --- I --
':,_ .. · _: 45024--" . -

1,, .. ":1 '7 . ;1~; :.:o~~ -~<:.Ia 
s~ ''•· 11 "-

153839 

-161339 

Specification SS39S 

FIGURE 29. 161340 MODIFICATION KIT TO ADD MANUAL INTERFERING lETTERS 
TAPE FEED-OUT 

2191 3598' 

7002 -::_0@ ~ 

( ~:-:;~:.: :- ' 

{Ref. 156-484 : : ;; _..--, ,-
• 21) I '- <, • '\ See Fag "-..,_ -· ~-- ., •' 
. --'"><//' ;;, \ '-- ------~ \ 

<r?"r; :;;~-'~-·' ·~\ 
t...~J 1\ : :: \ ' 

153839 --~ 
:· 
" !• .. ,_' ~ ,. _...,__ 

,-------

,; 

,_ 121551 

q.>- 3646 
' 
' - ' r -

161336 

86774 -., ~:-,...- (Ref. 161334 
• -:~;;:;. on this page) 

--- -, • I 

~- . .-
. ~- -

', /' 
(Ref. 159~1-- • 

See Fig. 1) 

~~-- ----

~ '*-~ 
I( ~161335 Specification 5!;895 

155750 _(/ 

FIGURE 30. 161341 MODIFICATION KIT TO ADD SOLENOID OPERATION TO LETTERS FEED-OUT 

Poge 27 

r 



SECTION 573-l39-800TC 

Page 28 

--- / 1
-151688 -., 110743 

: - -41732-~---::::; '/ 
-J 80833-~ ~ ~ 

1...-----., 82548-~ \ 320410 

82548-~ 1 ~ 159641 

81726-~-----------~ 
154245-~ 

82547-~~ 
160404-~ 
81726-~ 
82548-~ 

100943-~ 

154247 

155753 (J 

FIGURE 31. 159360 MODIFICATION KIT TO ADD SIGNAL BELL CONTACT 
(ON UPPER CASE "S") 

SPECIFICATION 59095 

162863-f} 

(Ref. 156316 
/ See Fig. 17) ---- "'-~.--,.'")- ' 

:~:---_<;1':::'• ·--;;: ,' } ,' ' 

~ 

'I 

--- l 
.. .,. .... _.:-,"/ 

.. , f ,. 

t - - - ""'~~ 
"~ 
I 

125011 
/ -._@@ 
/~ 

3640 I 
151152 

FIGURE 32. 162375 MODIFICATION KIT TO ADD "UNSHIFT ON SPACE" 

><"'.· .. :;' 

) 

.. , .. 
w 



~ 

ISS 2, SECTION 573-139-BOOTC 

( 

~···-~ ---- ____ .._., - :J TYPEWHEEL ARR.AHGEMH·H 
---r·-····-·--·-- ,....--·-----· -j(:OMMUNICATION COMMUNICATION ~OMMUNICATIOt FRACTION FRACTION Ffi..e.CTION WEATHER . ..--- --- 1--·- . 

CODE PART 
CODE 

PART PART 
CODE 

PART 
CODE 

PART 
CODE PART CODE PART 

NUMBER NUMBER CODE NUMBER NLMBER NU'>IIBER NUMBER NUMBER 
AWA 173967 AFU 175690 AWJ 175573 ABA 175586 ft.GM 307306 AXY 175520 ARf: 173970 
Ato 175588 MV 175691 AWM 175576 ABC 175587 AGI' 307308 AXZ 175521 ABZ 175607 
ABE 175589 AFW 175692 AWU 175582 ABG 175591 AGT 307311 AYB 175523 ADH 175636 
ABF 175590 AFX 175693 AXE 175504 ABM 175596 AGU 307:112 AYE l75526 AOR 175643 
ABH 175592 AFY 175694 AXG 175506 ABN 175597 AGW 307314 AYG 175528 AGS 307310 
ABJ 175593 AGA 175696 AXH 175507 ABR 175599 AGX 307315 AYL 175532 AHT 307333 
ABL 175595 AGE 307300 AXP 175513 A6U 175602 AGY 307316 AYP 175535 AJG 307346 
ABP 175598 AGK 307304 AXR 175514 ABV 175603 AGZ 307317 AYS li 5537 AJK 307348 
ABS 175600 AGN 307307 AXU 175517 ABX 17560.) AHB 307319 AYT 175538 AJM 307350 
AST 175601 AGR 307309 AYC 175524 ABY 175606 AHE 307322 AYV 175544 IUR 307353 
ABW 175604 AHA 307318 AYF 175527 ACB 175609 AHK 307326 AZE 175557 AKD 307364 
ACA 175608 AHC 307320 AYH 175529 ACE 175611 AHL 307327 AZG !15554 ARM 163677 
ACD 175610 AHO 307321 AYK 175531 ACG 175613 AHM 307328 AZM 175559 ARW 163683 
ACF 175612 AHF 307323 AYM 175533 ACH 175614 AHR 307331 AZN 175561 AW8 163685 
ACL 175617 AHN 307329 AYR 175536 ACJ 175615 AHV 307335 AZV 175567 AWE 163688 
ACM 175618 AHP 307330 AYU 175543 ACK 175616 AJB 307341 BRB 175701 AWP 175578 
ACN 175619 AHS 307332 AZC 175550 ACR 175621 AJO 307343 BRG 175706 AWY 175584 
ACP 175620 AHU 307334 AZH 175555 ACS 175622 AJE 307344 BRJ 175708 AWZ 175.585 
ACT 175623 AHW 307336 AZJ 175556 ACZ 175629 AJH 307347 BRW 175719 AXA 175500 

{ 
ACU 175624 AHX 307337 AZK 175557 ADA 175630 AJl 3073-49 BRX 175720 AXC 175502 
ACV 175625 AHY 307338 AZP 175560 ADC 175632 AJP . 307351 BWD 175723 AXD 175503 
ACW 175626 AJA 307340 i>ZO 175562 ADE 175633 AJT 307355 8WM 175731 AXf 175505 
ACX 175627 AJC 307342 AZT 175565 ADF 175634 AJW 307357 BWY 175740 AXS 175515 
ACY 175628 AJF 307345 AZLJ 175566 AOK 175638 AJX 307358 8XB 175743 AYA 175522 
ADB 175631 AJS 307354 AZW 175568 ADM 175640 AKA 307361 8XD 175745 AYO 175525 
ADJ 175637 AJU 307356 AZX 175569 ADP 175642 AK£1 307362 BXK 175751 AYJ 175539 
ADL 175639 AJZ 307360 AZY 175570 ADS 1756« AKC 307363 AYN 175.534 
ADT 175645 AKF 307366 BRL 175710 ADV 175647 AKE 307365 AYX 175546 
AOU 175646 AKG 307367 BRN 175712 ADX 175649 AKH 307368 AYZ 175547 
AOW 175648 AKJ 307369 BRP 175713 ADY 175650 AKS 307375 AZF 175553 
AED 175655 AKl 307370 BRQ 175714 ADZ 175651 AKT 307376 AZL 175558 
AEF 175656 AKM 307371 BRT 175716 AEA 175652 AKV 307378 AZR 175563 
AEG 175657 AKN 307372 BWC 175700 AEB 175653 AKX 307380 AZS 175564 
AEH 175658 AKP 307373 BWH 175727 ABJ 175659 ALB 307384 BRF 175705 
AEK 175660 AKR 307374 BWJ 175728 AEP 175664 ARC 173971 BRH 175707 
AEL 175661 AKU 307377 AER 

. 
175665 ARJ 173968 175709 BWK 175729 BRK 

AEM 175662 AKW 307379 BWL 175730 AET 175667 ARP 163678 BRS 175715 
AEN 175663 AKY 307381 BWN 175732 AFA 175674 ART 163680 BRV 175718 
AES 175666 AKZ 307382 BWP 175733 AFO 175677 ARU 163689 BRY 175721 
AEV 175669 ALA 307383 8WR 175734 AFE 175678 AWD 163687 BRZ 175722 
AEW 175670 ARA 173965 BWS 175735 AFH 175680 AWK 175574 BWE 175724 
AEX 175671 ARK 163675 BWT 175736 AFK 175682 AWN 175577 
AEY 175672 ARL 163676 awx 175739 Afl 175683 AWR 175579 
AF8 175675 ARS 173969 ewz 175741 AFN 175685 AWT 175581 
AFC 175676 ARV 163684 BXA 175742 AFZ 175695 AVvX 175583 
AFG 175679 ARX 163682 IIXC 175744 AGB 175697 AX8 175501 
AFJ 175681 ARY 163681 BXE 175746 "GC 175698 AXL 175510 
AFM 175684 ARZ 163679 BXF 175747 AGO 175699 AXM 175511 
AFP 175686 AWC 163686 8XG 175748 AGF 307301 AXN 175512 
AFII 175687 AWF 163690 BXH 175749 AGH 307302 AXT 175516 
AFS 175688 AWG 175571 BXJ 175750 AGJ 307303 AXV 175518 
AFT 175689 AWH 175572 BXL 175752 AGL 307305 AXW 175519 

----

( 
;, FIGURE 33. TYPEWHEELS 

Pave 29 



::GION 573-139-&00TC 

Part 
~umber 

224M 
1036 
2034 
2191 
2199 
2407 
2481 
2669 
3438 
3598 

3599 

3603 
3606 
3639 
3640 

3646 
3650 
3870 
5363 
6970 
7002 

7835 
8330 

'2746 
13765 
41382 
11543 
11732 
!2823 
;5024 
:7024 
:9()84 

9420 
>5063 
'0878 
'1437 
1681 

'3611 
'4553 
4727 

'6081 
'')531 
'<)755 
·'1833 
.. !726 
;j 731 
:2392 
:1547 
\2548 
>4226 
A575 
S422 

:i5823 
iJJ79 

'6283 
:56304 
:6506 
, . .}714 
-6774 
7401 
,)()52 
0361 

JC 30 

Description and 
Page Number 

Coil, Magnet 23 
Nut, 6-40 Hex 11 
Washer, Flat 23 
Washer, Lock 2 to 9, 11 to 27 
Nut, 7/16-32 Hex 14 
Washer, lock 14 
Washer, Flat 26 
Washer, Lock 3, 4, 6 
Washer, Flat 4, 6 
Nut, 6-40 Hex 2, 3, 4, 5, 9, 11, 
12, 14, 15, 16, 19, 21, 22, 23, 27 
Nut, 4-40 Hex 3, 9, 13, 15, 16, 
18, 23 
Nut, 1/4-32 Hex 2, 4 
Nut, 6-40 Hex 3, 9, 21 
Washer, Lock 4 
Washer, lock 3, 4, 8, 13, 14, 15, 
17, 211 23, 24, 25, 26, 28 
Washer 1 Lock 27 
Washer, Flat 23 
Spring 21 
Spring, Compression 11 
Nut, 3/8-32 Hex 6 
Washer, Flat 2 to 9, 11, 13, 14, 
15, 17, 18, 21 to 24, 26, 27 
Ribbon w/Spool, Block 19, 20 
Washer, Flat 2, 3, 5, 9, 12, 19, 
20, 21, 23, 24 
Spring 14 
Washer, Flat 9 
Spring 11 
Bearing, Ball 2, 4 
Plate, Clomp 26, 28 
Washer, Flat 7, 8 
Spring 27 
Washer, Flat 15 
Spring 26 
Spring 25 
Spring 9, 10, 23 
Spring 9, 23 
Washer, Flat 12 
Spool, Ribbon 19, 20 
Wick, Felt 26 
Wick, Felt 14 
Terminal, Contact 26 
Washer, Flat 5 
Washer 1 Flat 20 
Bushing, Insulating 26 
Guard, Contact Spring 28 
Terminal 28 
Spring 20 
Shim, .004" Thk 3 
Insulator, .094" Thk 28 
Insulator, .062" Thk 26, 28 
Spring 20 
Spring 23 
Screw, 10-32 x 15/16 Hex 6 
Spacer, .188" Thk 20 
Washer, Felt 15 
Spring 19 
Spring 9, 25 
Post, Spring 2 
Washer, Flat 20 
Screw, 6-40 Shoulder 15, 26 
Spring 2, 5 
Screw, 4-40 x 5/8 Hex 18 
Washer, Felt 12 

Part 
Number 

90535 
90560 
90573 
90599 
90606 
90615 
90790 
90951 
91120 
92260 
93108 
93117 
93356 
96717 
97266 
97516 

101123 
108943 
110434 
110437 
110743 

110879 
111017 
112626 
112634 
114876 
115122 
115134 
115941 
119647 
119648 

119649 

119650 
119651 

119652 

119653 
121100 
121245 
121551 
122149 
122207 
124177 
125011 

125015 
125215 
125231 
125802 
128357 
130330 
130696 
131016 
135716 
135901 
139697 
139752 
150000 
150013 
150014 
150027 
150029 

NUMERICAL INDEX 

Description and 
Page Number 

Wosher, Felt 17 
Wosher, Flat 9 
Spring 3, 4 
Shim, .008" Thk 15 
Spring 2, 19 
Spring 21 
Washer, Flat 23 
Washer, Lock 17, 28 
Spring II 
Washer, Lock 21 
Washer, lock 2, 4 
Washer 1 lock 11 
Washer, Felt 2, 5, 11 
Screw, 4-40 Shoulder 3 
Plate, Clomp 28 
Bushing 20 
Washer, Felt 15 
Bushing 28 
Screw, 4-40 x 3/16 Fil 2 
Spring 17 
Washer, Lock 2, 5, 7 to 20, 22, 
23, 26, 28 
Spring 13, 16, 21 
Screw, 6-40 x 5/16 Fil 6, 21, 25 
Nut, 10-32 Hex 14 
Spring 17 
Washer, Flat 17, 28 
Washer, Felt 14 
Washer, Felt 15 
Washer, Flat 2, 4 
Ring, Retaining 11 
Ring, Retaining 4, 9, 10, 11, 22, 
23,25 
Ring, Retaining 11, 14, 15, 17, 
19, 20, 23, 26 
Ring, Retaining 12, 19 to 22 
Ring, Retaining 3, 9, 14, 16, 17, 
20, 21, 23, 25 
Ring, Retaining 2, 3, 5, 11, 12, 
22 
Ring, Retaining 14, 19, 20 
Spring 17 
Clamp, 5/16 ID Coble 24 
Screw, 8-32 x 1/4 Hex 27 
Screw, 4-40 Spl 9 
Strap Assembly 6 
Washer, Lock 3, 4, 9, 11, 21 
Washer, Flat 2, 3,5, 9, 10, II, 
13, 15, 16, 17, 19, 21, 24, 25, 
26, 28 
Washer 1 Flat 3, 12, 13, 21, 22 
Screw, 4-40 x 3/16 Hex 23 
Nut, 10-32 Hex 3, 4 
Wosher, Flat 20 
Ring, Retaining 12, 17 
Washer, Felt 15 
Washer, Felt 16 
Washer, Felt 15 
Spring 2, 5 
Washer, Cup 14 
Screw, 4-40 x 9/32 Fil 7 
Screw, 4-40 x 11/64 Fil 2, 5 
Drum, Clutch 8 
Disk, Adjusting 7 
Disk, Adjusting 8 
lever, Shoe Release 8 
Wick, Felt 7, 8 

Port 
Number 

150034 
150040 
150043 
150044 
150048 
150241 
150327 
150356 
150507 
150830 
150841 
150923 
150966 
150990 
151073 

151152 

151222 
151246 
151335 
151346 
151362 
151398 
151415 
151416 
151442 

151620 
151621 
151622 
151629 

151630 

151631 

151632 

151637 
151640 
151657 
151658 
151688 
151692 
151694 
151712 
151721 
151722 

151724 
151728 
151736 
151737 

151880 
152400 
152415 
152466 
152634 
152887 
15289.3 

153030 
153239 
153267 

Description and 
Page Number 

Disk, 2 Stop Clutch 8 
Screw, 6-40 x 5/8 Fil 7, 8 
Shoe, Secondary Clutch 7, 8 
Shoe, Primary Clutch 7, 8 
Spring 2, 5 
Spring 2, 5, 7, 8 
Roller, Ribbon 19, 20 
Lever, Trip 2, 5 
Spring 19 
Bushing, Shoulder 8 
Bearing 8 
Washer, FP.i t 12 
Insulator, Terminal Block 6 
Washer, Felt 13 
Screw, 4-40 x 5/32 Fil 2, 5, 9, 
10, 12, 26 
Screw, 4-40 x 3/16 Hex 2, 5, 
1 I, 15, 17, 18, 21, 23, 26,28 
Washer, Felt 12 
Washer, Flat 3, 4 
Stud 6 
Screw, 6-40 x 3/8 Fil 4 
Wick, Felt 3, 4 
Spring 17 
Block, Terminal 6 
Nut, 6-40 Hex 6, 11, 12 
Screw, 6-40 x 1/2 Hex 3, 14, 
15, 23 
Strop, Motor Mounting 6 
Screw, 6-32 x 3/4 Rd 6 
Nut, 6-32 Sq 6 
Nut, 6-40 Lug 2, 5, 12, 14, 
27 
Screw, 6-40 x 1/4 Hex 2, 7, 
8, 11, 13, 14, 16, 19, 21, 23, 
2A., 25, 26 
Screw, 6-40 x 5/16 Hex 2 to 6, 
8, 9, I 1, 13, 17, 18, 21, 27 
Screw, 6-40 x 3/8 Hex 2, 3, 4, 
6 to 9, 18, 19, 20, 22, 23, 26 
Screw, 4-40 x 1/4 Fil 9, 19, 25 
Lever, Shoe Release 7 
Screw, 6-40 x 1/4 Fil 3, 5, 6 
Screw, 6-40 x 5/16 Fil 2, 3, 4 
Screw, 4-40 x 5/8 Fil 26, 28 
Screw, 6-40 x 3/16 Fil 21 
Screw, 6-40 x 11/32 Fil 26 
Button, Pivot 6 
Screw, 6-40 x 3/4 Hex 23 
Screw, 6-40 x 3/16 Hex 9, 11, 
20, 22, 27 
Screw, 10-32 x 5/8 Hex 4, 6 
Spring 7 
Spring 8 
Screw, 4-40 x 11/64 Hex 7, 8, 
20, 23, 26 
Nut, 4-40 Hex 18, 20, 22 
Plate, Selector Mounting 22 
Stud, Adjusting 2, 4 
Connector, 20 Pt Receptacle 24 
Washer, Flat 12 
Screw, 4-40 x 1/2 Hex 18 
Screw, 4-40 x 1/4 Hex 2 to 5, 
9 to 12, 14, 17, 23, 24, 26, 28 
Mount, Vibration 6 
Roller 4, 22 
Washer, Felt 10 

·~ 
~_ :1 

') 

~~ .. \ ~ 



( 

( 

( 

Part 
Number 

153537 
153799 
153806 
153817 
153839 

153841 
154235 
154242 
154245 
154246 
154247 
154325 

154335 
154352 
154397 
154398 
154457 
154694 
154698 
155750 

155753 

155995 
156008 
156009 
156012 
156013 
156015 
156016 
156017 
156019 
156020 
156024 
156028 

156036 
156040 
156042 
156043 
156044 
156045 
156046 
156047 
156050 
156051 
156052 
156054 
156055 
156057 
156058 
156060 
156061 
156062 
156067 
156069 
156070 
156077 
156089 
156090 
156093 
156094 
156095 
156099 
156103 

Description and 
Page Number 

Screw, 6-40 x 9/32 Hex 22 
Screw, 4-40 x 21/64 Hex 26 
Spring 21 
Screw, 4-40 x 3/8 Hex 9, 25 
Screw, 6-40 x 5/8 Hex 2, 5, 12, 
14, 27 
Screw, 6-40 x 9/16 Hex 20 
Spring 28 
Screw, 6-40 x 5/16 Hex 3, 4 
Spring, Contact 28 
Brocket, Contact 28 
Contact Assembly 28 
Modification Kit to Provide an 
Adjustable Ribbon Drive Arm 19 
Screw, 6-40 x 9/32 Fil 7, 8 
Spring 28 
Shaft w/Beoring 3, 7, 8 
Bearing, Needle 7, 8 
Guide, Tape 11 
Disk, Clutch Com · 7 
Wick, Felt 11 
Sleeve, 3/32 ID x 1/2" Lg 
Insulating 24, 27 
Sleeve, 1/B ID x 1/2" Lg 
Insulating 28 
Screw, 6-40 Shoulder 2, 4 
Wheel, Feed 11 
Post, Slide 12 
Spring, Punch Block 10 
Screw, 4-40 Spl 12 
Plate, Spring 9 
Link, Front Drag 11, 12 
Shaft, Eccentric 12 
Washer, Fe It 11 
Slide 9 
Plate, Rear 9, 11,12 
Plate, Front 9, 10, 11, 23, 24, 
25 
Guide, Tape 11 
Post 11 
Post, Spoc ing II 
Bushing 12 
Stud, Die Wheel J 1 
Shaft, Feed Wheel II 
Block, Tope Guide 9 
Spring, Torsion 11 
Stud, Eccentric 11 
Bushing, Eccentric 12 
Shoe, Tope 11 
lever, Detent 11 
Wheel, Die 11 
Washer, Flat 17 
link, Rear 12 
Shaft, Eccentric 12 
Arm, Tape Shoe 11 
Post, Pivot 11 
Guide, Slide Post 12 
Plate 9 
Boil, Toggle 12 
Plate w/Post 12 
Slide w/lnsulotor 9, 24 
Screw, 6-40 Adjusting 9,, 11 
Washer, Felt 12 
Link, Front 12 
Bushing 12 
link, Rear Drag 12 
Strip, Felt 12 

NUMERICAL INDEX (Continued) 

Port 
Number 

156104 
156136 
156152 
156159 
156162 
156163 
156165 
156168 
156169 
156172 
156173 
156177 
156221 
156230 
156235 
156236 
156241 
156242 
156243 
156248 
156252 
156264 
156265 
156266 
156267 
156268 
156276 
156277 
156278 
156286 
156287 
156288 
156289 
156290 
156291 
156292 
156293 
156294 
156296 
156300 
156306 
156311 
156313 
156316 
156318 
156321 
156322 
156332 
156366 
156369 
156382 
156389 
156390 
156396 
156399 
156403 
156408 
156412 
156413 
156414 
156419, 
156421 
156426 
156427 
156428 
156433 

Description and 
Page Number 

Shaft 10 
Bracket, Shaft Mounting 27 
Shaft, Feed-out Drive 27 
Brocket 24, 
Washer, Flat 12 
Guide 9 
Washer, Felt 2, 5, 12 
Spring 9 
Washer, Felt 12 
Rod 10 
Stud 9 
Brocket, Contact 24 
Lock 18 
Stud, lifter Pivot 21 
Past, Guide 2, 5 
Collar 7, 8 
link, Front 14 
Link, Rear 14 
Roller, Lifter Arm 21 
latch 2, 5 
lifter, Function Blade 21 
Lever, Detent 13, 16 
Bushing, Shoulder 16 
Bushing, Shoulder 13, 16 
Lever, Trip 2, 5 
Brocket, Spring 17 
Eccentric, Right Rotary 13 
Eccentric, Left Rotary 13 
Eccentric 16 
Shaft, Right Eccentric 13 
Shaft, Left Eccentric 13 
Shaft, Axial Eccentric 16 
Bearing, Left Front 13 
Bearing, Right Front 13 
Bearing, Rear 13 
Housing, Upper Axial 16 
Housing, Lower Axial 16 
Sector, Axial 15 
Post, Retaining 17 
Shaft 17 
Rod, Right Connecting 14 
Rod, Left Connecting 14 
Rack, Axial Output 16 
Plate,Reor 17,28 
Lever, Reset 2 
Shoft,Oscilloting 15 
Link, Axial• Toggle 15 
Shaft, Typewheel 14 
Shaft, Rocker Ball 3, 4 
Lever, Adjusting 15 
Roller, Guide 15 
Gear, 16T 14 
Washer, Flat 14 
Eccentric 3, 21 
Nut, 6-40 Shoulder 3 
Disk, Bearing 3, 4 
Arm, Clomp 14 
Link, Drive 3, 4 
Link, Drive 21 
Plate, Ribbon Feed Mounting 19 
Shaft, Left Ribbon Ratchet 19 
Shaft, Right Ribbon Ratchet 19 
Washer, Spring 19 
Disk, Friction 19 
Washer, Felt 19 
Pawl, Ribbon Feed 19 

Port 
Number 

!56436 
156437 

156440 
156442 
156462 
156465 
156466 
156467 
156472 
156473 
156476 
156478 
156484 
156488 
156489 
156490 
156492 
156493 
156501 
156515 
156536 
156558 
156572 
156576 
156577 
156740 
156835 
156869 
156870 
156871 
156872 
156874 
156875 
156876 
156877 
156884 
156899 
156900 
156901 
156905 
156908 
156909 
156922 
156931 
156937 
156938 

156948 
156987 
156988 
156989 
156990 
156994 
156995 
156998 
157252 
158169 
158171 
158172 
158177 
158180 
158182 
158184 
158185 
158186 
158257 

ISS 2, SECTION 573-139-BOOTC 

Description and 
Page Number 

Arm, Front Ribbon Reversing 19 
Arm, Rear Ribbon Revening 
19 
Lever, Ribbon Reversing 19 
Pawl, Ribbon Reversing 19 
Boil, Oscillating 15 
Washer, Spring 3, 4 
Rock, Typewheel 14 
Ring, Retaining 3, 4 
Post, Spring 2, 5 
Shaft, Main 7 
Hammer, Print 14 
Accelerator, Hammer 14 
Bracket 21, 27 
Post, Spring 21 
Bushing, Ribbon Guide 14 
Post, Guide 2, 5 
Bracket, Guide 13 
Stud 15 
Screw, 6-40 x 7/32 Fil -13, 14 
Washer, Felt 20 
Screw, 4-40 x 1/8 Fil 17 
Washer, Felt 14 
Washer, Felt 26 
Washer, Fe It 3, 4 
Roller, Detent Lever 11 
Screw, 6-40 x 7/32 Hex 23 
Ring, Retaining 14 
Guide, Ribbon 14 
Lever, Ribbon Oscillating 15 
Bail, Operating Blade 3 
Blade, Operating 3 
Screw, 4-40 x 15/16 Fil 13, 16 
Screw, 6-40 x 5/32 Fil 16 
Bushing 3 
Washer, Felt 3 
Arm, Rocker 12 
Stud, Eccentric 3 
Roller 3 
Post, Eccentric 19 
Block, Rock Guide 14 
Post, Sector Pivot 15 
Post, Toggle link 15 
Arm, Lock Release 17 
Bracket, Hammer Mounting 14 
Link, Printing Drive 3, 21 
Screw, 6-40 Eccentric 
Shoulder 21 
Wick, Felt 15 
Screw, 6-40 Spl 3, 4 
Race, Outer 3, 4 
Bearing 3, 4 
Race, Inner 3, 4 
Strip, Felt 3, 4 
Post 3, 4 
Retainer, Roller 3, 4 
Bushing 20 
Frame 4, 5, 8 
Shaft w/Beoring 2, 4 
Lever, Latch 2, 5 
Collar 8 
Com w/Pins 8 
Disk, Clutch Com 8 
Drum, Function Clutch 7, 8 
Gear, 49T 8 
Screw, 4-40 x 7/32 Fil 8 
Cable Assembly 24 

Page 31 



SECTION 573-139-SOOTC 

Port 
Number 

158285 
158745 
158760 
1S8772 
158881 
IS8925 
158941 
1S8950 

159011 
159336 
159338 
159341 
159360 
159363 
IS9364 
159365 
159379 
159381 
159382 
1S9404 
1S9411 
1S9413 
1S9427 
159430 
159434 
IS9437 
159438 
159441 
159447 
159448 
159450 
159459 
159460 
1594&3 
159470 
1S9471 
159472 
1S9476 
1S9477 
159480 
1S9481 
IS9482 
159483 
159487 
IS9488 
159489 
IS9490 
159491 
159492 
159493 
159494 
IS9495 
1S9496 
159497 
159498 
159499 
159500 
159501 
159502 
159503 
159504 
159506 
1S9508 
159512 
159515 
159S16 

Page 32 

Oe$Cription and 
Page Number 

Connector, 20 Pt Plug 24 
Clamp, Bearing 3, 4 
Post, Spring 23 
Screw, 4-40 x S/8 Hex IS 
Nut, 6-40 Shoulder 2, 4 
Slide, Tope Depnmor 9 
Boil, Rocker 4 
Contact Assembly, Code 
Reading 24 
Bracket, Spring 2, S 
Shield, Contact 24 
Spacer, .2.50" Thk 26 
Bearing, Ball 3, 4 
Modification Kit 1, 28 
Modification Kit I 1 9 
Modification Kit I, 23 
Modification Kit 9 
Modification Kit I, 24 
Modification Kit 1, 26 
Modification Kit 1, 26 
Post 16 
Bearing Assembly 3, 4 
Plate, Ribbon Reversing 19 
Bracket, Stop 2, 5 
lever, Slide Trip 2, S 
Plate, lifter Mounting 21 
Arm, FIGS Yield 17 
Arm, LTRS Yield 17 
Guide, Bellcronk 2 
Bell crank, I I and t 4 17 
Bellcronk, *2 17 
Bellcronk, 13 and lis 17 
Spring 18 
link, Toggle 17 
Arm, lock 17 
Shaft, Lock Arm I 7 
Bell crank, l TRS-FIGS 17 
Plate, Main 2, 5, 14, 17, 18, 24 
Arm, FIGS 17 
Arm, LTRS 17 
Bushing, Eccentric I 4 
Arm, FIGS Extension 17 
Arm, l TRS Extension I 7 
Bracket, Spring 17 
Plate, Function Box Front 17, 28 
Bracket, Transfer Mounting IS 
Plate, 11 18 
Plate, 14 18 
Plate, 12 18 
Plate, lo 18 
Plate, l5 18 
Plate, #3 18 
Beam, 15 Pulse 18 
Beam, #3 Pulse 18 
Beam, #2 Pulse 18 
lever, lis Pulse 18 
lever, 113, /14 and Is Transfer 18 
Beam, l4 Pulse 18 
Beam, 11 Pulse 18 
Guide, Transfer lever 18 
Shaft 17 
Spacer, .037" Thk I 8 
Post 3 
Lever, *1 and *2 Transfer 18 
link, Printing Trip 21 
Blade, FIGS Function 17 
Blade, LTRS Function 17 

NUMERICAL INDEX (Continued) 

Part 
Number 

159519 
159522 
IS9S23 
IS9S25 

159526 
159S28 
159529 
159530 
159531 
159532 
159535 

159536 
159539 
159544 
159560 
159565 
159568 
159570 
159571 
159575 
159578 
159579 
159580 
159597 
159601 
159621 
159622 
159625 
159626 
159641 
159642 
159643 
159653 
1S9654 
159656 
159658 
159659 
159861 

159886 
159896 
159900 
159901 
159902 
159903 
159909 
159910 
159911 
159912 
159913 
159916 
159954 
159955 
159956 
159957 
159958 
159959 
159960 
159961 
159962 
159963 
159965 
159973 
159974 
159975 

Oeser iption and 
Page Number 

Bushing, Ddve Boil 15 
Bushing, Drive Boil 15 
Bail, Oscillating Driv' 15, 16 
Bracket, Axial Mounting 14 to 
16 
Link, Oscillating 16, 21 
Bar, *5 Push 13 
Bar, *3 Push 13 
Bor, H4 Push 13 
Bor, L TRS Push 13 
Bor, FIGS Push 13 
Plate, Front 13, 14, 16, 17, 19, 
20 
Gear, 15T 14 
Arm, Printing Pivot 21 
Release, Clutch 2, 5 
Spring 9 
Brocket w/Post 26 
Brocket, Contact 26 
Spring, Contact 26 
Stiffener 26 
Bracket, Stop 26 
Bail, Front Co,ttoct 26 
Boil, Rear Contact 26 
Shaft, Actuating Boil 26 
Washer, Flat 15 
.Bracket, Spring 26 
Screw, 6-40 Shoulder 9 
Clamp, Adjusting 9 
Bracket, Boil Guide 3, 4 
Extension, Drive link 21 
Cable w/Terminols 28 
Shim, .008" Thk 13 
Shim, .008" Thk 16 
Blade, Signal Bell Function 28 
latch, Printing 21 
Block Assembly, Punch 10 
Screw, 6-40 x 1-3/32 Hex 14 
Shaft, Eccentric 14 
Frame, Main 2, 3, 13, 16,.21, 
27 
Gear, 49T 7 
Collar 7 
Plate 9 
Plate w/Post 9 
Shaft, Rake 9 
Bellcronk 9 
Pawl, Feed 9 
latch, Return 9 
Plate 9 
Gear, Segment 9 
Screw, 6-40 Eccentric 9, 25 
Eccentric 9 
Link, Adjusting 23 
Link, Drive 23 
Post 23 
Link 23, 24 
Latch 23 
Extension 23 
Eccentric 23 
Arm, Eccentric 23 
Ring, Retaining 23 
Hub 23 
Arm, Adjusting 23 
Bracket w/Bushing 23 
Eccentric 23 
Bail, Armature 23 

Port 
Number 

159976 
159977 
159978 
159979 
159980 
159981 
159987 
159988 
159989 
159990 
159994 
159995 
159997 
160185 
160354 
160404 
160581 
160666 
160672 
160673 
160674 
160839 
160843 
160846 
160881 
160943 
160944 
160948 
160997 
160998 
161100 
161102 
161107 
161108 
161109 
161139 
161323 
161324 
161334 
161335 
161336 
161337 
161338 
161339 
161340 
161341 
161347 
161431 
161440 
161443 
161444 
161493 
161524 
162092 
162093 
162340 
162341 
162346 
162347 
162350 
162362 
162363 
162364 
162375 
162466 
162467 
162573 

Description and 
Page Number 

Armature 23 
Hinge 23 
Shoft 23 
Arm, Non-Repeat 23 
Post, Spring 23 
Spacer, .1 09" Thk 9 
Bracket, Guide 9 
Plate, Adjusting 11 
Post, Shoe Pivot 11 
Bail, Guide 11 
Plate, lifter Arm Lock 21 
Arm, Lifter 21 
Screw, 6-40 Eccentric 21 
Post 26 
Cam, Function 7 
Spring, Contact 28 
Lever, Upper Reset 5 
Guard, Backspace 24 
Stud 24 
Shaft 1 Fee dwhee I 24 
Nut, 6-40 Shoulder 9, 24 
Spacer, S hou I der 3 
Spring 20 
Bushing, Shoulder 15 
Modification Kit 1, 24 
Housing, Typewheel Shaft 14 
Washer, Fe It 26 
Screw, 2-56 Spl 11 
Roller 26 
Arm 26 
Spring, Contact 26 
Spring, Contact 26 
Stud 11 
Stud 9 
Post, Guide 11, 12 
Nut, 6-40 Hex 11 
Housing, Gear 14 
Washer, Flat 14 
lever, Stop 27 
Solenoid Assembly 27 
Bracket 27 
Post, Stop 27 
Lever, Trip 27 
Lever, Hand 27 
Modification Kit 1, 27 
Modificat ian Kit 1, 27 
Washer,Felt 17 
lever, Rotary Correcting I 4 
Spring 16 
Detent, Axial Shaft 16 
Detent, Rotary Shaft 13 
Post, Supporting 24 
Shaft, Hammer 14 
Boil, Tope Guide 11 
Spring, Torsion 11 
Sleeve 7, 8 

•Bearing 7 
Extension, Adjustable 19 
Arm, Ribbon Drive 19 
Boil, Rocker 3 
Blade, Space Funct-ion 28 
Stripper 28 
Bearing 8 
Modification Kit I, 28 
Shield, Rear End 6 
Shield, Front End 6 
Retainer 8 

, 

) 

...... .,... -



(~' 

( 

(~ 

Part 
Number 

162763 
162850 
162862 
162863 
162886 
163009 
163010 
163015 
163016 
163113 
163290 
163327 
163429 
163675 
163676 
163677 
163678 
163679 
163680 
163681 
163682 
163683 
163684 
163685 
163686 
163687 
163688 
163689 
163690 
164511 
164513 
164514 
164515 
164521 
164525 
164526 
164528 
164529 
164530 
164531 
164532 
164535 
164538 
164539 
164540 
164541 
164543 

. 164964 
164965 
170199 
170219 
170241 
170242 
170246 
170247 
170778 
170779 
170788 
170803 
172638 
172640 
172983 
172984 
172993 
173200 
173203 
173336 

Description and 
Page Number 

Sail, Reset 12 
Handle 19, 20 
Bar, Nlounting 2, 26 
Sleeve, Blocking 28 
Screw, 4--40 x 7/32 Hex 17, 28 
Pinion, 21T 4 
Gear, 49T 8 
Pinion, 28T 2 
Gear, 49T 7 
Washer, Flat 14 
Cable Assembly 24 
Ring, Retaining 27 
Screw, 6-40 Shoulder 21 
Typewheel, ARK 29 
Typewheel, ARL 29 
Typewheel, ARM 29 
Typewheel, ARP 29 
Typewheel, ARZ 29 
Typewheel, ART 29 
Typewheel, ARY 29 
Typewheel, ARX 29 
T ypewhee I, ARW 29 
Typewheel, ARV 29 
Typewheel, AWB 29 
Typewheel, AWC 29 
Typewheel, AWD 29 
Typewheel, AWE 29 
Typewheel, ARU 29 
Typewheel, AWF 29 
Lever w/Hub 11 
Pawl, Feed 12 
Guide, Tape 9 
Spring, Torsion 11 
Plate w/Studs 20 
Post, Spring 20 
Slide w/Post 20 
Bushing 20 
lever, Ribbon Reverse 20 
Bushing 20 
Pawl, Check 20 
Pawl, Feed 20 
Shaft, Right Ribbon Ratchet 20 
Shoft, Left Ribbon Ratchet 20 
Spring, Ratchet 20 
Detent 20 
Arm, Ribbon Drive 20 
lever, Adjustable Extension 20 
Washer, Felt 20 
Washer, Flat 20 
Bracket, Anchor 1 1 
Stud, Die Wheel 11 
Screw, 6-40 Adjusting 11 
Slide, Feed Hole Punch 9 
Slide w/lnsulator 9 
Guide 9 
Block Assembly, Punch 11 
Wheel, Feed 11 
Wheel, Die 11 
Sail, Retractor 10 
Screw, 6-40 x 9/32 Hex 9 
Modification Kit 1, 9 
Bracket, Spring 12 
Bracket, Spring 10 
Spring 10 
Sleeve, Bearing 7 
Sleeve, Bearing 8 
Modification Kit 7 

NUMERICAL INDEX (Continued) 

Part 
Number 

173338 
173340 
173754 
173755 
173756 
173770 
173775 
173965 
173967 
173968 
173969 
173970 
173971 
173977 
173978 
173979 
173980 
173981 
175500 

thru 
175507 
175510 

thru 
175518 
175519 
175520 

thru 
175529 
175531 

thru 
175539 
175543 
175544 
175546 
175547 
175550 
175552 

thru 
175574 
175576 
175577 
175578 
175579 
175581 

thru 
175593 
175595 

thru 
175634 
175636 

thru 
175640 
175642 

thru 
175653 
175655 

thru 
175667 
175669 

thru 
1756n 
175674 

thru 
175701 
175705 

thru 
175710 

Description and 
Page Number 

Modification Kit 8 
Collar 7, 8 
Spacer 14 
Guide, -Ribbcn 14 
lever, Print Hammer 14 
Block Assembly, Punch 10 
Shaft, Typewheel 14 
Typewheel, ARA 29 
Typewheel, AWA 29 
T ypewhcel, ARJ 29 
Typewheel, ARS 29 
T ypewheel, ARE 29 
Typewheel, ARC 29 
Shaft, Print Hammer 14 
Spring, Torsion 14 
Head, Hammer 14 
lever, Print Hammer 14 
Accelerator, Hammer 14 

Typewheel 29 

Typewheel 29 
Typewheel, AXW 29 

Typewheel 29 

Typewheel 29 
Typewheel 29 
Typewheel 29 
Typewheel, AYX 29 
Typewheel, AYZ 29 
T ypewheel 29 

Typewheel 29 
Typewheel 29 
Typewheel 29 
Typewheel 29 
T ypewheel 29 

Type~eel 29 

Typewheel 29 

Typewheel 29 

Typewheel 29 

Typewheel 29 

Typewheel 29 

Typewheel 29 

Typewheel 29 

Part 
Number 

175712 
thru 

175716 
175718 

thru 
175724 
175727 

thru 
175736 
175739 

thru 
175752 
176138 
176252 
176489 
176490 
176647 
176658 
176679 
176686 
176687 
176688 
176689 
176747 
176749 
176823 
178178 
178916 
178917 
178918 
178919 
178920 
178921 
178922 
178923 
178924 
178925 
178926 
178927 
178930 
178931 
178932 
179274 
179573 
179579 
192661 
192709 
192793 
192849 
192877 
193804 
193821 
193822 
193824 
193825 

193879 
193966 
193968 
193969 
193972 
193974 
193976 
193987 
194117 
194118 
194122 

ISS 2, SECTION 573-139-SOOTC 

Description and 
Page Number 

Typewheel 29 

Typewheel 29 

Typewheel 29 

Typewheel 29 
lv\odification Kit 14 
Washer, Flat 3 
Guide 2, 3, 13 
Brocket w/Hubs 2, 5, 26 
latch w/Hub 23 
lv\otor, 115V. 6IJ Cycle, AC 6 
Capacitor, 3.3 MFD 6 
Frame 6 
Brocket, Motor 6 
Plate, lv\ounting 6 
Bracket, Nlounting 6 
Gear, 42T 8 
Gear, 14T 6 
Bushing 6 
Lever, Adjusting 2.0 
Bell crank 25 
lv\odificotion Kit 1, 25 
lv\odification Kit 1, 25 
Pawl 1 Backspace 25 
Post, Eccentric 25 
Plate w/Post 25 
Nut, 6-40 Shoulder 25 
Bellcronk Assembly 25 
Shaft 25 
Ratchet, 24T 25 
Screw, 2-56 Spl 25 
Clomp, Adjusting 25 
Guard 25 
Post 25 
Post, Supporting 25 
Wheel, Feed ll 
Nut 1 6-40 Hex 12 
Decalcomania, Arrow 20 
Post 3, 4 
link w/Hub 3, 4 
Guard 26 
Bar, *2 Push 16 
Bushing, Guide 14 
Armature 23 
Bracket w/Post 23 
Clamp 23 
latch w/Hub 23 
Mognet Assembly, &ckspace 
23 
Bar, Hj Push 16 
Bracket w/Stud 22 
Post 22 
Post 22 
Extension ':"~/Stud 22 
DepresSOI", Tape 22 
Bail, Rocker 4 
Brocket, Roller 22 
Plate, Clamp 22 
Spring, Torsion 22 
Plotfo~m w/Gulde, Tope 22 

J 

Page 33 



SECTION 573-139-SOOTC 

Part 
Number 

194123 
194162 
194992 
194993 
195233 
195235 
195284 
199506 
304543 

'$!" 34 
4 Pages 

Description and 
Page Number 

Screw, 4-40 Spl 22 
Boil, Reset 12 
Modification Kit 9, 10 
Guide, Tope 10 
Roller 22 
Boil, Rocker 3, 21 
Ring, "0" 14 
Gasket 10 
Plate, Corrector 16 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and l, 
Number Page Number Number Page NumbJ'r 

305638 Bracket, Guide 12 307340 
307300 thru 

thru 307351 Typewheel 29 
307312 Typewheel 29 307353 
307314 thru 

thru 307358 Typewheel 29 
307323 Typewheel 29 307360 
307326 thru 

thru 307384 T ypewhee I 29 
307338 Typewheel 29 320410 Terminal, Spade Type 6,24,28 

<") 

~J 


